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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

1 ADMINISTRATIVE INFORMATION

11  Measurement Location:
F2 Labs in Middlefield, Ohio. Site description and attenuation data are on file with the
FCC's Sampling and Measurement Branch at the FCC Laboratory in Columbia, MD.

1.2 Measurement Procedure:
All measurements were performed according to ANSI C63.10:2013 and recommended
FCC procedure of measurement of devices operating under Section 15.407 and in
KDB789033 v02r01. A list of the measurement equipment can be found in Section 6.
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1.3

Order Number: F2P19924D

Uncertainty Budget:

Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

The uncertainty in EMC measurements arises from several factors which affect the
results, some associated with environmental conditions in the measurement room,
the test equipment being used, and the measurement techniques adopted.

The measurement uncertainty budgets detailed below are calculated from the test
and calibration data and are expressed with a 95% confidence factor using a
coverage factor of k=2. The Uncertainty for a laboratory are referred to as Ulab.
For Radiated and Conducted Emissions, the Expanded Uncertainty is compared
to the Ucispr values to determine if a specific margin is required to deem

compliance.
Ulab
Measurement Range Combir!ed Expanc!ed
Uncertainty | Uncertainty
Radiated Emissions <1 GHz @ 3m 2.54 5.07dB
Radiated Emissions <1 GHz @ 10m 2.55 5.09dB
Radiated Emissions 1 GHz to 2.7 GHz 1.81 3.62dB
Radiated Emissions 2.7 GHz to 18 GHz 1.55 3.10dB
AC Power Line Conducted Emissions, 150kHz to 30 MHz 1.38 2.76dB
AC Power Line Conducted Emissions, 9kHz to 150kHz 1.66 3.32dB
Ucispr
Expanded
Measurement Range Uncertainty
Radiated Emissions <1 GHz @ 3m 5.2dB
Radiated Emissions <1 GHz @ 10m 5.2dB
Radiated Emissions 1 GHz to 2.7 GHz Under Consideration
Radiated Emissions 2.7 GHz to 18 GHz Under Consideration
AC Power Line Conducted Emissions, 150kHz to 30 MHz 3.6dB
AC Power Line Conducted Emissions, 9kHz to 150kHz 4.0dB

If Ulab is less than or equal to Ucispr, then:
e compliance is deemed to occur if no measured disturbance exceeds the disturbance limit;
¢ non-compliance is deemed to occur if any measured disturbance exceeds the disturbance limit.

If Ulab is greater than Ucispr in table 1, then:
e compliance is deemed to occur if no measured disturbance, increased by (Ulab —
Ucispr), exceeds the disturbance limit;
¢ non-compliance is deemed to occur if any measured disturbance, increased by (Ulab —
Ucispr), exceeds the disturbance limit.

Note: Only measurements listed in the tables above that relate to tests included in
this Test Report are applicable.
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Order Number: F2P19924D

1.4 Document History

Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

Document Number Description Issue Date APPI;;Ved
F2P19924D-01E First Issue 2022-05-02 K. Littell
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

2 SUMMARY OF TEST RESULTS/MODIFICATIONS

Note: Results below apply to UNII-1, UNII-2A, UNII-2C, and UNII-3.

Test Name Standard(s) Results
Radiated Spurious Emissions CFR 47 Part 15.205 / KDB789033 Complies
Occupied Bandwidth CFR 47 Partllg.;(?);lg%):s/;art 15.209/ Complies
Output Power CFR 47 Part 15.40;(;;(;%(;\62;Part 15.407(a)(3) / Complies
Power Spectral Density CFR 47 Part 15.40;(Dal)3(; i);g\(/))?' g Part 15.407(a)(3) / Complies
Conducted Spurious CFR 47 Part 15.407(b)(1,4) Complies
missions

(F"r 2232‘?,2';2?:1,‘733 ) CFR 47 Part 15.31(e) *

Conducted Emissions CFR 47 Part 15.207(a) Complies

*Not required in test report per KDB 789033 Sec Il A 3.

Modifications Made to the Equipment

None
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

3 ENGINEERING STATEMENT

This report has been prepared on behalf of PCTEL, Inc to provide documentation for the
testing described herein. This equipment has been tested and found to comply with Part
15.407 of the FCC Rules using ANSI C63.10 and KDB789033 standards. The test results
found in this test report relate only to the items tested.
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20200522

Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

EUT INFORMATION AND DATA

Equipment Under Test:

Product: Industrial loT Radio Module

Model: RM-WIFI-AC-2X2-HP-US

Serial No.: 928504a24210004

Software Version: Manufacturer documentation states there is no software for this device (refer
to Section 7 of document titled “RM-WIFI-AC-2x2-HP FCC Theory of Operation.”

FCC ID: NYPRMWIFIAC2X2

Trade Name:
PCTEL, Inc

Power Supply:
PhiHong PSAC60W-120

Applicable Rules:
CFR 47, Part 15.407, subpart E

Equipment Category:
Radio Transmitter-UNII

Antenna:

External, Detachable 7dBi Dipole. NOTE : 3dB as worse case aggregate gain, the total
Output Power and PSD is calculated by summing the measured value in linear power
from both output ports. The max antenna gain for this device is 7dBi, and so the total
directional gain is 10dB, therefore the maximum Output Power and PSD limit is reduced
by 4 dB when in beamforming mode.

Accessories:

Device Manufacturer Model Number Serial Number
Access Point Qualcomm None Specified None Specified
Laptop Hewlett Packard G42 None Specified
Power Supply PhiHong PSAC60W-120 P73102761A1
Accessory_ Qualcomm Procomm Plus v4.8, Qualcomm
Software/ Version QRCT v4.0.00050

Testing Algorithm:
EUT was controlled with client-supplied Qualcomm software to provide output in the 5
GHz UNII 1, 2A, 2C and 3 Wi-Fi bands at various modulations and data rates.
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Order Number: F2P19924D

5 LIST OF MEASUREMENT INSTRUMENTATION

Applicant: PCTEL, Inc

FCC ID: NYPRMWIFIAC2X2

Equibment Tvpe Asset Calibration
quip yp Number Manufacturer Model Serial Number Due Date
Shielded Chamber | CL166-E |  Albatross Projects | Coo. 1T72'6D1F435' US140023 2022-03-09
Temp/Hum. CL233 Extech 445814 02 2022-03-04
Recorder
Temp/Hum. CL234 Extech 445814 03 2022-03-08
Recorder
Receiver CL151 Rohde & Schwarz ESU40 100319 2022-07-08
Transient Limiter CL102 Hewlett Packard 11947A 3107A03325 2023-03-29
LISN CL184 Com-Power LI-125A 191213 2023-11-02
LISN CL185 Com-Power LI-125A 191214 2023-11-02
Antenna, Bilog CL211 Sunol Sciences, Inc. JB1 A021017 2022-09-28
Low Loss Cable PE3C0666-252 /
Set -- Pasternack PE3C066-50CM None Spec. 2023-10-12
Antenna, Horn
18-26 GHz CL114 A. H. Systems, Inc. SAS-572 237 2023-07-30
Antenna, Horn
26-40 GHz CL188 Com-Power AH-640 Horn 091065 2023-07-29
Pre-Amplifier CL153 Keysight Tech. 83006A MY39500791 2022-02-12
Pre-Amplifier CL285 Com-Power PAM-0207 322 2022-07-08
Horn Antenna CLO098 Emco 3115 9809-5580 2022-01-08
1-18 GHz
Amplifier CL163-
w/Monopole & 18” Loo A.H. Systems, Inc. EHA-52B 100 2022-09-14
Loop P
Software: Tile Version 3.4.B.3 Software Verified: 2021-09-07 to 2021-09-15
Software: EMC 32, Version 8.53.0 Software Verified: 2021-09-07 to 2021-09-15
Spectrum Analyzer 0204 Hewlett Packard HP8591A 3149A02546 2023-03-29
Software: EMC Analyzer 85712D Rev. A.00.01 Date Verified: 2022-04-28
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6.0

20200522

Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

OCCUPIED BANDWIDTH

Requirements:

Intentional radiators operating under the alternative provisions to the general emission
limits, as contained in §§15.217 through 15.257 and in Subpart E of this part, must be
designed to ensure that the -26dB bandwidth of the emission, or whatever bandwidth may
otherwise be specified in the specific rule section under which the equipment operates,
is contained within the frequency band designated in the rule section under which the
equipment is operated. The requirement to contain the designated bandwidth of the
emission within the specified frequency band includes the effects from frequency
sweeping, frequency hopping and other modulation techniques that may be employed as
well as the frequency stability of the transmitter over expected variations in temperature
and supply voltage.

Bandwidth measurements were made at the low, mid and high frequencies. The
bandwidth was measured using the analyzer’'s marker function.

Report Number: F2P19924D-01E Page 11 of 509 Issue Date: 2022-05-02



Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

7.1  Occupied Bandwidth Test Data and Graphs Of Results

Test Date(s): 2021-09-07 Test Engineer(s): J. Chiller
Air Temperature: 22.3°C
Standards: CFR 47 Part 15.215(c) - —
Relative Humidity: 40%

UNII 1, OFDM

-26dB 99% ..
Channel Frequency (MHz) (MHz2) (MHz) Limit
Modulation: OFDM
Low 5180 21.922 16.620 >.500
Mid 5220 21.634 16.620 >.500
High 5240 21.586 16.620 >.500
UNII 1, OFDM: -26dB, Low Channel
® * RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 9.47 dBm
Ref 30 dBm att 55 dB SWT 20 ms 5.176220000 GHz
30 Deltd 2 [T1 |
—-24¢.02 dB
L 5o 6.96923¢769 vuz||IEEM
Deltd 3 [T1 ]
.42 dB

S - , 2
e /_j\J“MWMmW\W\A\ T

—O
/ PS
——10

AV

3DB
—_30 ac

——40

——-50

——60

—-70

Center 5.18 GHz 3 MHz/ Span 30 MHz
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 1, OFDM: 99%, Low Channel

@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 8.00 dBm
Ref 30 dBm Att 35 dB SWT 20 ms 5.176220000 GHz
30 OBW 16.620000000 MH=z

Temp (1 [T1 OBW]

20 .91 den|EM

5.17172(0000 GHz

* Temp |2 [T1 OBW]
=31 . 61 ane

.18834(0000 GHz

(€3]

] :
o L

——30

3DB
AC

——40

——50

——60

=70

Center 5.18 GHz 3 MHz/ Span 30 MHz

Date: 7.SEP.2021 14:32:52
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 1, OFDM: -26dB, Mid Channel

% * RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 9.15 dBm
Ref 30 dBm Att 55 dB SWT 20 ms 5.213760000 GHz
30 Deltd 2 [T1 |
-2¢.16 dB
0 44.497301692 muz |IEN
Deltd 3 [T1 ]
1 avig ) -2¢.34 dB
VIEW i 1 1 - he - Z DALL
[° /JMMWNW I
Lo A—VVJ\\
/ PS
—-10
WINERVLL -,
LAWY=
3DB
L 30 ac
—-40
—-50
—-60
-70
Center 5.22 GHz 3 MHz/ Span 30 MHz

Date: 7.SEP.2021 14:35:22
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 1, OFDM: 99%, Mid Channel

@ * RBW 300 kHz Marker 1 [Tl ]
*VBW 1 MHz 9.15 dBm
Ref 30 dBm Att 35 dB SWT 20 ms 5.213760000 GHz
30 OBW 16.620000000 MHz l
Temp (1 [T1 OBW]
—20 4.05 dBm u
5.211720000 GHz
1 avig Temp |2 [T1 OHFW]
VIEW 4 , -
=10 - = e
mewww) 5.22834(¢000 GHz
=0
/ PS
—-10
+qm{ﬂMﬂhNAM/Vﬂfj M\\NNWHWnﬂM
" MAWATY
3DB
L 30 AC
—-40
—-50
—-60
-70
Center 5.22 GHz 3 MHz/ Span 30 MHz

Date: 7.SEP.2021 14:36:14
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Order Number: F2P19924D Applicant: PCTEL, Inc

Ref 30 dBm

FCC ID: NYPRMWIFIAC2X2

UNI 1, OFDM: -26dB, High Channel

*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 9.19 dBm
Att 55 dB SWT 20 ms 5.233760000 GHz

30 Deltd 2 [T1 ] l
-2¢.17 dB
IS 44.471153846 vuz|IEM
Deltd 3 [T1 ]
1 AV -2¢.28 dB
VIEW _lO i ul 11 il ALL
/WMXJAWUAMNﬂWnJMJ\ﬂ\[/wy«fhumwvﬁwuw\vﬁﬂ\
~0
/ \\ ps
—-10
wvzpna’rL o,
\M\w\,\‘
3DB
30 AC
—-40
—-50
—-60
-70
Center 5.24 GHz 3 MHz/ Span 30 MHz
Date: 7.SEP.2021 14:38:05
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNI 1, OFDM: 99% High Channel

% *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -20.42 dBm
Ref 30 dBm Att 35 dB SWT 20 ms 5.225000000 GHz
30 OBW 1{6.62000¢000 MHz
Temp (1 [T1 OBW]
. 1.52 den|EM
5.23172¢000 GHz
1 avig Temp |2 [T1 ORW]
VIEW 0 g
10 —50—dBm
;&M\JAwuﬁmNnvrwmwﬂ\n\f/ww«JMh~mANN\JW\VA\§Q5_24834 000 GHz
0
/ \\ PS
=10
| A/\r[\fﬂ{ \\'\\’V
e —-
W
3DB
30 AC
—-40
-50
-60
-70
Center 5.24 GHz 3 MHz/ Span 30 MHz

Date: 7.SEP.2021 14:37:07
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Order Number: F2P19924D

UNII 1, HT20

Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

-26dB 99% I
Channel Frequency (MHz) (MHz) (MHz) Limit
Modulation: HT20
Low 5180 21.874 17.880 >.500
Mid 5220 22.884 17.880 >.500
High 5240 22.548 17.880 >.500
UNII 1, HT20: -26dB, Low Channel
<§%> *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 10.72 dBm
Ref 30 dBm Att 55 dB SWT 20 ms 5.178740000 GHz
30 Deltd 2 [T1 ]
-2¢.69 dB
|50 4o.760619385 muz|(IEM
Deltd 3 [T1 ]
1 avig 1 -24.11 dB
VIEW R h NWW .
M/\N’U’J\»\
] //\/w
\ PS
—-10
M MV
3DB
L _30 ac
—-40
—-50
—-60
-70
Center 5.18 GHz 3 MHz/ Span 30 MHz
Date: 7.SEP.2021 14:42:44



Order Number: F2P19924D

UNII 1, HT20: 99%, Low Channel

*RBW 300 kHz

Applicant: PCTEL, Inc

Marker 1 [T1

]

* VBW 1 MHz 10.72 dBm
Ref 30 dBm Att 35 dB SWT 20 ms 5.178740000 GHz
30 OBW 17.88000Q000 MHz
Temp [1 [T1 OBW]
L 50 3.66 dBm
5.17106(3000 GHz
1 avig 1 Temp |2 [T1 OHW]
VIEW
~10 WJ N\I‘\w 304 &b
LA~y k\/ﬂ\f\«r«lf‘—s WV\JA»M,\Q_MS% 000 CHz
v
—0
—-10

]

—-30

——40

—-50

——-60

=70

Center
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 1, HT20: -26dB, Mid Channel

@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 9.29 dBm
Ref 30 dBm Att 55 dB SWT 20 ms 5.225040000 GHz
30 Deltd 2 [T1 ]
-2¢.03 dB
Lo -16.308074923 muz|IEN
Deltd 3 [T1 ]
1 avig i -24¢.00 dB
VIEW, = coccody o

[ MMAWM.\MWMW -

—-10
3DB

L 5o ac

—-40

—-50

—-60

=70

Center 5.22 GHz 3 MHz/ Span 30 MHz

20200522
Report Number: F2P19924D-01E Page 20 of 509 Issue Date: 2022-05-02



Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 1, HT20: 99%, Mid Channel

% *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 9.29 dBm

Ref 30 dBm Att 35 dB SWT 20 ms 5.225040000 GHz
30 OBW 17.88000(¢000 MHz l
Temp [1 [T1 OBW]
—20 3.15 dem|EM
5.211060000 GHz
1 Avig

Temp |2 [T1 OBW]

-

VIEW

o0 JaD

10 ;
. MM\MMWQ.Z2894 000 GHz

J .
L S

—-30

3DB
AC

——-40

—-50

—-60

=70

Center 5.22 GHz 3 MHz/ Span 30 MHz

Date: 7.SEP.2021 14:46:42
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 1, HT20: -26dB, High Channel

@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 9.52 dBm

Ref 30 dBm Att 55 dB SWT 20 ms 5.238740000 GHz
30 Deltd 2 [T1 ]
-2¢.01 dB
. 49.89000¢000 muz|([IEY
Deltg 3 [T1 ]
1 aviy ; -26¢.73 dB
VIEW L0 - do _cs5g9 923 My

PS
—-10
»FiVﬁJ/ \H\ﬁwgv
3DB
L _3p ac

——40

—-50

——-60

=70

Center 5.24 GHz 3 MHz/ Span 30 MHz

Date: 7.SEP.2021 14:48:21
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 1, HT20: 99%, High Channel

@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 9.52 dBm
Ref 30 dBm Att 35 dB SWT 20 ms 5.238740000 GHz
30 OBW 1§7.88000¢000 MH=z l
Temp (1 [T1 ORBW]
—20 4.68 dBm “
5.231063000 GHz
* 1 Temp (2 [T1 ORBW]
VIEW - 4 EESW

.24894(¢000 GHz

(]

I M%MWW
ke b,

——-30

PS

3DB
AC

——40

—-50

——-60

=70

Center 5.24 GHz 3 MHz/ Span 30 MHz

Date: 7.SEP.2021 14:49:04
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Order Number: F2P19924D

UNII 1, HT40

Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

Channel Frequency (MHz) (ﬁnG:zB) (m/;) Limit
Modulation: HT40

Low 5190 44134 36.720 >.500

High 5230 44.230 36.720 >.500

UNII 1, HT40: -26dB, Low Channel

*RBW 500 kHz

VBW 2 MHz

Marker 1 [T1 ]

11.15

dBm

Ref 30 dBm *Att 55 dB *SWT 70 ms 5.192040000 GHz
30 Deltd 2 [T1 ]
-2¢ .05 dB
oo -43.764619385 muz||IEM
Deltd 3 [T1 ]
1 -2¢.00 dB
VIEW —10 A thn s Na) fa¥a¥a¥i VaVaValllk Vi
[ ANANNAT ] \I'V””»ﬁ\/q/ TN SAATAANT]T =
~0
// \\\ PS
—-10
—-20
3DB
L _30 AC
—-40
—-50
—-60
-70
Center 5.19 GHz 6 MHz/ Span 60 MHz
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 1, HT40: 99%, Low Channel

@ *RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 11.15 dBm
Ref 30 dBm *Att 55 dB * SWT 70 ms 5.192040000 GHz
30 OBW 36.720000000 MHz l
Temp (1 [T1 OBW]
[, 4.36 aem]EN
5.17164(0000 GHz
1 Temp |2 [T1 OBW]
VIEW R X A .

—10 W AwTv avasy P~ - e
;WV[ . W\/J YT 000 GHz

/ \ .

-/ N

AC

—-30

—--40

—--50

[--60

=70

Center 5.19 GHz 6 MHz/ Span 60 MHz

Date: 7.SEP.2021 16:56:28
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Order Number: F2P19924D

Ref 30 dBm

Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 1, HT40: -26dB, High Channel

*RBW 500 kHz

VBW 2 MHz

*Att 55 dB *SWT 70 ms

Marker 1

[T1

1

10.38 dBm
5.231920000 GHz

PS

3DB
AC

30 Deltd 2 [T1 |
-2¢.34 dB
oo -43.846154846 MHz
Deltd 3 [T1 ]
1 -2¢.51 dB
VIEW _10 B ! q0 204 1 DL
,\/\VJ\IWJW“WVW\IJWV\NV%WM T
—-10
Jf;f/ 3
]
—-30
—-40
—-50
—-60
-70
Center 5.23 GHz 6 MHz/ Span 60 MHz
Date: 7.SEP.2021 16:57:35
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Order Number: F2P19924D Applicant: PCTEL, Inc

Ref 30 dBm

FCC ID: NYPRMWIFIAC2X2

UNII 1, HT40: 99%, High Channel

*RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 10.38 dBm
*Att 55 dB *SWT 70 ms 5.231920000 GHz

30 OBW 36.72000¢000 MHz l
Temp [1 [T1 OBW]
—20 4.69 dBm u
5.21164(3000 GHz
1 Temp |2 [T1 OBW]
VIEW 10 A b4 5 _ap
+ A W 1 T
j\}:\/\v\/\f\f-w/ rVVVW\fJ WWWM€224836 000 Cra
—0
/ \ PS
—-10 /
—-20
M 3DB
L 30 AC
—-40
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—-60
-70
Center 5.23 GHz 6 MHz/ Span 60 MHz
Date: 7.SEP.2021 16:58:20
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 1, non HT40

-26dB 99% ..
Channel Frequency (MHz) (MHz) (MHz) Limit
Modulation: non-HT40
Low 5190 43.540 36.720 >.500
High 5230 43.364 36.840 >.500
UNII 1, non HT40: -26dB, Low Channel
% * RBW 500 kHz Marker 1 [Tl ]
VBW 2 MHz 10.93 dBm
Ref 30 dBm *Att 55 dB * SWT 70 ms 5.185200000 GHz
30 Deltd 2 [T1 ]
-24¢.61 dB
IS —16.930769231 vuz|[IEN
Deltd 3 [T1 ]
1 PK 1 -2¢.39 dB
VIEW A, A X NN . A s - 1074 227 MLz

10 (‘\/V\\,,—v\_/w‘\/’ A/ u\\ /\/\J\_,..,\_/v\\/ VAN
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LY N

L _30 ac

——40

——50

——60

=70
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 1, non HT40: 99%, Low Channel

% *RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 10.93 dBm
Ref 30 dBm *Att 55 dB * SWT 70 ms 5.185200000 GHz
30 OBW 36.72000(¢000 MHz l
Temp |1 [T1 OBW]
-20 3.45 dm|EN
5.17176¢000 GHz
1 Temp [2 [T1 OBW]
VEEH —10 - V\\\_I"’\-/ A \,\\/X n\_’n\ 'v‘\\f’\"""\,‘ —
7“‘/ v\// W\\ /\/ NV\/ §220848 000 GHz
L \/
/ \ PS
B /”\// \\A
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L\ 24 ¥ “\I\I
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—-50
—-60
-70
Center 5.19 GHz 6 MHz/ Span 60 MHz
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 1, non HT40: -26dB, High Channel

@ *RBW 500 kHz Marker 1 [Tl ]
VBW 2 MHz 10.34 dBm

Ref 30 dBm *Att 55 dB *SWT 70 ms 5.225200000 GHz

o Deltd 2 [T1 ]
-2¢.18 dB

~l6.768461539 muz|EM
Deltd 3 [T1 ]

1 -24.06 dB
VIEW y 1. .

n/V\u-\/V\[’W‘“/\”\ /vvw\n\/‘w
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—20
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Center 5.23 GHz 6 MHz/ Span 60 MHz
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 1, non HT40: 99%, High Channel

% *RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 10.34 dBm
Ref 30 dBm *Att 55 dB *SWT 70 ms 5.225200000 GHz
30 OBW 36.840000000 MHz l
Temp |1 [T1 OBW]
S 3.73 den|EM
5.211640000 GHz
1 Temp [2 [T1 OBW]
VIEW v .

10 ?Q/V\f-\/v\[’\w\\/\”\ /\/V\N\"\/f\'—m\/\”‘\«?zmmgr 000 :;z
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 1, HT80

- 0,
Channel Frequency (MHz) (iﬁ_?zB) (:IIQH/;) Limit
Modulation HT80
Mid 5210 90.224 76.800 >.500

UNII 1, HT80: -26dB, Mid Channel

@ *RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 11.06 dBm

Ref 30 dBm *Att 55 dB * SWT 70 ms 5.207600000 GHz
30 Deltec 2 T1
-24¢ .52 dB
5o —42 596153846 muz |(IEN
Deltd 3 [T1 |
1 _PX 1 —24.16 daB
e //d”’wvy L”/m““J“V""“‘”‘"\wadLﬂ/‘“»4~J\ﬂ~A}MJ“’”\V;m/L;\§
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-—-60
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Center 5.23 GHz 10 MHz/ Span 100 MHz
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 1, HT80: 99%, Mid Channel

@ *RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 11.06 dBm

Ref 30 dBm *Att 55 dB *SWT 70 ms 5.207600000 GHz
30 OBW 16.80000¢000 MH=z l
Temp (1 [T1 OBW]
—20 4.15 dBm u
5.191600000 GHz
1 _PK 1 Temp |2 [T1 OFW]
vIEW N X 4 40 ap
10 / km/MMhJﬂva‘v\#V”\JanL“/NVNJAJ\ﬂan\”Fv\\ ol Bl SR
?{W 5.26849(0000 GHz
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2A, OFDM

OCCUPIED BANDWIDTH UNII 2A
-26dB 99% ..
Channel Frequency (MHz) (MHz2) (MHz) Limit
Modulation: OFDM
Low 5260 22.259 16.920 >.500
Mid 5300 22.350 16.875 >.500
High 5320 22.451 16.860 >.500
UNII 2A, OFDM: -26dB, Low Channel
% *RBW 300 kHz Marker 1 [T1 ]
VBW 1 MHz 10.35 dBm
Ref 30 dBm *Att 55 dB * SWT 70 ms 5.253640000 GHz
30 Deltd 2 [T1 ]
-2¢.37 dB
I da.567307692 vuz | IEN
Deltd 3 [T1 ]
1 -2¢.08 dB
VIEW y 1o cgns0degn

0 /w\,d AT R PN AV M\\
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Center 5.26 GHz 3 MHz/ Span 30 MHz
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2A, OFDM: 99%, Low Channel

@ *RBW 300 kHz Marker 1 [T1 ]
VBW 1 MHz 10.35 dBm
Ref 30 dBm *Att 55 dB *SWT 70 ms 5.253640000 GHz
30 OBW 16.920000000 MH=z l
Temp |1 [T1 ORBW]
50 4.56 dem|ENM
5.251600000 GHz
!lEE 1 Temp |2 [T1 OBW]
VIEW ) 4 21 Jap

~-10 N T
fﬁ \f“\'v»v/\w-f‘/\r"v‘-v\/’/w M\\( 5.26852(3000 GHz
T4
\\ PS
L _10 / \
—-20 V\L“v\.\,‘w
JJPJ“er 3DB
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=70
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Order Number: F2P19924D

UNII 2A, OFDM:

-26dB, Mid Channel

Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

% *RBW 300 kHz Marker 1 [T1
*VBW 1 MHz 5.25 dBm
Ref 30 dBm Att 55 dB SWT 20 ms 5.303540000 GHz
30 Deltg 2 [T1
-2¢.01 dB
20 —14.326923077 MHz
Deltd 3 [T1
-2¢4.12 aB
VIEW L
—10 1
=0
—-10
?/ \3
—-20 N//,g '2\
—-40
—-50
—-60
=70
Center 5.3 GHz 3 MHz/ Span 30 MHz
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2A, OFDM: 99%, Mid Channel

@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 4.97 dBm

Ref 30 dBm Att 35 dB SWT 20 ms 5.301682692 GHz
30 oBw 16.875004000 MHz l
Temp |1 [T1 OBW]
—20 -4.57 dBm u
5.291634615 GHz
Temp |2 [T1 OBW]
» S
3 5.30850%9615 GHz
L M »/\/\r\l/
] X PS
—-10 \
L _20 I‘//V// Nv
3DB
L AC
—-40
—-50
—-60
=70
Center 5.3 GHz 3 MHz/ Span 30 MHz
20200522

Report Number: F2P19924D-01E Page 37 of 509 Issue Date: 2022-05-02



Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2A, OFDM: -26dB, High Channel

@ *RBW 300 kHz Marker 1 [T1 ]
VBW 1 MHz 9.88 dBm
Ref 30 dBm *Att 55 dB *SWT 70 ms 5.313700000 GHz
30 Deltg 2 [T1 ]
-26¢.47 dB
oo H4a.615384615 Moz |(IEM
Deltd 3 [T1 ]
| -24.26 dB
L o NWM N~ T
i V\/\f\
\\\ PS
--10
e AN
o \u%
3DB
-30 AC
--40
—-50
——60
-70
Center 5.32 GHz 3 MHz/ Span 30 MHz
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2A, OFDM: 99%, High Channel

% *RBW 300 kHz Marker 1 [T1 ]
VBW 1 MHz 9.88 dBm
Ref 30 dBm *Att 55 dB *SWT 70 ms 5.313700000 GHz
30 OBW 16.86000¢000 MHz l
Temp |1 [T1 OBW]
o0 3.03 dBm u
5.31166(3000 GHz
1 Temp [2 [T1 OHW]
VIEW v -

L0 4 26
;ﬁv\ﬂ A/\'\( 5.328524000 GHz
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Order Number: F2P19924D

UNII 2A, HT20

Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

OCCUPIED BANDWIDTH UNII 2A
Channel Frequency (MHz) XAGSZB) (:ng;/;) Limit
Modulation: HT20
Low 5260 24.23 18.240 >.500
Mid 5300 23.94 18.220 >.500
High 5320 24.28 18.240 >.500

UNII 2A, HT20: -26dB, Low Channel

<é%> *RBW 300 kHz Marker 1 [T1
VBW 1 MH=z 9.89 dBm
Ref 30 dBm *Att 55 dB * SWT 70 ms 5.264500000 GHz
30 Deltd 2 [T1 ]
-2¢.29 dB
L 50 —l6.538461538 Moz ||EN
Deltd 3 [T1 ]
. 4o s
. . .
/JﬁMNwav\JJxA/”“”\f“”\’“v4L\JrJ\u“Au“\I¥w~””\f\m/\JPKJN\A\ )
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/ \ PS
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/*'*'/ 3Dx
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--50
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-70
Center 5.26 GHz 3 MHz/ Span 30 MHz
Date: 7.SEP.2021 17:18:02
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2A, HT20: 99%, Low Channel

% *RBW 300 kHz Marker 1 [T1 ]
VBW 1 MHz 9.89 dBm
Ref 30 dBm *Att 55 dB *SWT 70 ms 5.264500000 GHz
30 OBW 18.24000¢000 MHz I
Temp |1 [T1 OBW]
20 .74 dbm|(EN
5.25094(0000 GHz
1 Temp |2 [T1 OBW]
VIEW .

269183000 GHz
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2A, HT20: -26dB, Mid Channel

% *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 5.16 dBm
Ref 30 dBm Att 55 dB SWT 20 ms 5.300913462 GHz
30 Deltd 2 [T1 l
-2¢.08 dB
Lo -12.692301692 muz|(IEM

Deltd 3 [T1

-24.36 dB
it oo

it vt S Adniad S e
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2A, HT20: 99%, Mid Channel

@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 3.81 dBm
Ref 30 dBm Att 35 dB SWT 20 ms 5.301682692 GHz
30 OBW 18.221153846 MHz
Temp |1 [T1 OHW]
>0 —4.69 dBm u
5.291009615 GHz
Temp |2 [T1 OHW]
VIEW 10 o5
1 5.30923(]769 GHz

T2

—-10 / \\
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2A, HT20: -26dB, High Channel

® *RBW 300 kHz Marker 1 [T1 ]
VBW 1 MHz 9.86 dBm
Ref 30 dBm *Att 55 dB *SWT 70 ms 5.320900000 GHz
30 Deltg 2 [T1 ]
-2¢.16 dB
—20

—12.836538462 Moz |
1

L0 /,\WAWV"W\M\MWW*
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Center 5.32 GHz 3 MHz/ Span 30 MHz

Date: 7.SEP.2021 17:20:19

20200522
Report Number: F2P19924D-01E Page 44 of 509 Issue Date: 2022-05-02



Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2A, HT20: 99%, High Channel

% *RBW 300 kHz Marker 1 [T1 ]
VBW 1 MHz 9.86 dBm
Ref 30 dBm *Att 55 dB *SWT 70 ms 5.320900000 GHz
30 OBW 1§8.24000(0000 MHz l
Temp [1 [T1 OBW]
S 4.18 den|EM
5.31100¢000 GH=z
1 Temp |2 [T1 OBW]
VIEW v 4 o290 oz

10 wwm\ﬁwwmb?wm [.JOO GHz
N

|/ NI
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Order Number: F2P19924D Applicant: PCTEL, Inc

FCC ID: NYPRMWIFIAC2X2

UNII 2A, HT40

OCCUPIED BANDWIDTH UNII 2A
-26dB 99% .
Channel Frequency (MHz) (MHz2) (MHz) Limit
Modulation: HT40
Low 5270 44.47 36.800 >.500
High 5310 44.39 36.800 >.500

UNII 2A, HT40: -26dB, Low Channel

% *RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 9.59 dBm
Ref 30 dBm *Att 55 dB * SWT 70 ms 5.272000000 GHz

30

Deltd 2 [T1 ]
-24.61 dB
-44.198711949 vuz|[IEM

—20

Deltd 3 [T1 ]
-2¢.03 dB

- e

—10
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3DB
AC

—-30
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—-50

——-60

=70

Center
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2A, HT40: 99%, Low Channel

% *RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 9.59 dBm
Ref 30 dBm *Att 55 dB *SWT 70 ms 5.272000000 GHz
30 OBW 36.80000¢000 MHz l
Temp (1 [T1 OBW]
L 5o 1.11 aem|EN
5.251600000 GHz
. Temp (2 [T1 OBW]
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2A, HT40: -26dB, High Channel

<2%%?> *RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 9.25 dBm

Ref 30 dBm *Att 55 dB * SWT 70 ms 5.312000000 GHz
30 Deltg 2 [T1 ]
-2¢.03 dB
S -43.878209128 muz|([IEM

Deltg 3 [T1 ]

-26.06 dB

- [A/VWMN\JW\ [/\’\,U‘NWMVW'»,\;\ .
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2A, HT40: 99%, High Channel

% *RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 9.25 dBm
Ref 30 dBm *Att 55 dB * SWT 70 ms 5.312000000 GHz
30 OBW 36.80000(0000 MHz l
Temp (1 [T1 OBW]
) 4.58 dBm “
5.291600000 GHz
1 Temp (2 [T1 OBW]
VIEW - . .
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2A, non HT40

OCCUPIED BANDWIDTH UNII 2A
-26dB 99% .
Channel Frequency (MHz) (MHz) (MHz) Limit
Modulation: non HT40
Low 5270 43.749 36.700 >.500
High 5310 43.429 36.800 >.500
UNII 2A, non HT40: -26dB, Low Channel
% *RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 9.48 dBm
Ref 30 dBm *Att 55 dB *SWT 70 ms 5.273700000 GHz
30 Deltg 2 [T1 ]
-2¢.74 dB
L0 -45.426923077 muz||IEM
Deltg 3 [T1 ]
-24.77 dB
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—— e

=
-

3DB
- _30 AC

J

ﬂmmﬁﬁw

r—40

r—-50

~—60

=70

Center 5.27 GHz 5 MHz/ Span 50 MHz

20200522
Report Number: F2P19924D-01E Page 50 of 509 Issue Date: 2022-05-02



Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2A, non HT40: 99%, Low Channel

@ *RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 9.48 dBm
Ref 30 dBm *Att 55 dB * SWT 70 ms 5.273700000 GHz
30 OBW 36.70000¢000 MHz l
Temp |1 [T1 ORBW]
~20 3.40 den|EM
5.25170¢000 GHz
1 _PK N Temp [2 [T1 OBW]
= |, - 4o
;ﬁ\/vmm\’“\ NMMW% 000 GHz
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2A, non HT40: -26dB, High Channel

% *RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 9.24 dBm
Ref 30 dBm *Att 55 dB * SWT 70 ms 5.313700000 GHz
30 Deltg 2 [Tl |
-2¢.04 dB
L 5o -45.006410¢256 vuz|([IEN
Deltd 3 [T1 ]
1 -2 55 dB
VIEW - 1o . .
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Order Number: F2P19924D

UNII 2A, non HT40: 99%, High Channel

*RBW 500 kHz

Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

Marker 1 [T1

]

VBW 2 MHz 9.24 dBm
Ref 30 dBm *Att 55 dB *SWT 70 ms 5.313700000 GHz
30 OBW 36.80000¢000 MHz

Temp [1 [T1 OBW]
—20 4.76 dBm
5.29170¢000 GHz

Temp [2 [T1 OBW]
VIEW —10 ul 110 o
M 000 GHz
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2A, HT80

OCCUPIED BANDWIDTH UNII 2A
-26dB 99% .
Channel Frequency (MHz) (MHz2) (MHz) Limit
Modulation: HT80
Mid 5290 90.063 76.800 >.500
UNII 2A, HT80: -26dB
@ *RBW 1 MHz Marker 1 [T1 ]

VBW 3 MHz 9.24 dBm

Ref 30 dBm *Att 55 dB *SWT 70 ms 5.324000000 GHz

30 Deltg 2 [T1 |
-2¢.51 dB

-19.166664667 Muz|EM
Deltd 3 [T1 |
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L 5o AC
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Center 5.29 GHz 10 MHz/ Span 100 MHz
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2A, HT80: 99%

® *RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 9.24 dBm

Ref 30 dBm *Att 55 dB *SWT 70 ms 5.324000000 GHz
30 OBW 16.80000¢000 MHz l
Temp |1 [T1 OBW]
20 4.15 dBm n
5.25160(0000 GHz
EEK] Temp 2 [T1 OHW]
vIEW I - 29 gap
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2C, OFDM

OCCUPIED BANDWIDTH UNII 2C
-26dB 99% .
Channel Frequency (MHz) (MHz2) (MHz2) Limit
Modulation: OFDM
Low 5500 22.262 16.860 >.500
Mid 5600 21.970 16.860 >.500
High 5700 22.115 16.860 >.500
UNII 2C, OFDM: -26dB, Low Channel
® *RBW 300 kHz Marker 1 [T1 ]
VBW 1 MHz 15.71 dBm
Ref 30 dBm *Att 55 dB * SWT 70 ms 5.493760000 GHz
30 Deltd 2 [T1 ]
-24.41 dB
L 5o d4.663461538 vuz |[IEN
il

Deltg 3 [T1 ]

MMMM -2¢.03 dB
VIEW M\\ | 1= i =~ AL DL -

—10 /
—0
p \3 PS
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2C, OFDM: 99%, Low Channel

@ *RBW 300 kHz Marker 1 [T1 ]
VBW 1 MHz 14.04 dBm
Ref 30 dBm *Att 55 dB * SWT 70 ms 5.493700000 GHz
30 OBW 16.86000(0000 MH=z .
Temp |1 [T1 OBW]
3.97 dBm “

—20
1 5.491600000 GH=z

2 [T1 OBW]

N remp
VIEW M INARS Vo N A UA AL | .

10 T — S
5.50846(0000 GH=z
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Order Number: F2P19924D

Applicant: PCTEL, Inc

UNII 2C, OFDM: -26dB, Mid Channel

*RBW 300 kHz

VBW 1 MHz

Marker 1 [T1

]

15.35

dBm

Ref 30 dBm *Att 55 dB * SWT 70 ms 5.593700000 GHz
30 Deltqd 2 [T1 |
-2¢.25 dB
N 44.565384615 MHz
20 T
Deltqd 3 [T1 |
L P4 /”\/4KV’VMAJ\Vmﬂ“VMwV\//f“F\/V\”\Jw~¥, -26¢.10 dB
vIEW BN J\Jmf\\ 42 40c 21 p
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=70

Center

5.6 GHz
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20200522

Report Number: F2P19924D-01E
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Span 30 MHz

FCC ID: NYPRMWIFIAC2X2
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2C, OFDM: 99% Mid Channel

<%%> *RBW 300 kHz Marker 1 [T1 ]
VBW 1 MHz —-23.82 dBm
Ref 30 dBm *Att 55 dB *SWT 70 ms 5.585000000 GHz
30 OBW 1J6.86000¢3000 MH=z
Temp (1 [T1 ORW]
Lo 9.61 dem|[EY
5.591600000 GHz
/ :
Temp (2 [T1 OBW]
VIEW /V\/J\VJVWAJXWvﬁAVn“\n //\f\fV\ﬂ\J\p\kaﬂ¢\ | o
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Order Number: F2P19924D

Applicant: PCTEL, Inc

FCC ID: NYPRMWIFIAC2X2

UNII 2C, OFDM: -26dB, High Channel

% * RBW 300 kHz Marker 1 [T1 ]
VBW 1 MHz 13.73 dBm
Ref 30 dBm *Att 55 dB *SWT 70 ms 5.693700000 GHz
30 Deltd 2 [T1
-2¢.15 dB
L 50 144 .615384615 MHz
1 Deltqd 3 [T1 ]
L -2¢.63 dB
VIEW L 10 /\’\/A\f\w’ww\ﬁv\\ WMM 47 co000d000 Mo
Lo / \
——10 //2/ \‘X\
—-20 m
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—-50
——60
=70
Center 5.7 GHz 3 MHz/ Span 30 MHz
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2C, OFDM: 99% High Channel

@ *RBW 300 kHz Marker 1 [T1 ]
VBW 1 MHz -19.48 dBm
Ref 30 dBm *Att 55 dB *SWT 70 ms 5.685000000 GHz
30 OBW 1J6.86000¢000 MH=z
Temp (1 [T1 OBW]
—20 .55 dBm B
5.69160(¢J000 GHz
1 PK] - B .
Temp (2 [T1 OBW]
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2C, HT20

OCCUPIED BANDWIDTH UNII 2C
Channel Frequency (MHz) XAGSZB) (:ng;/;) Limit
Modulation: HT20
Low 5500 24.326 18.240 >.500
Mid 5600 24471 18.240 >.500
High 5700 24.566 18.240 >.500

UNII 2C, HT20: -26dB, Low Channel

<%%> *RBW 300 kHz Marker 1 [T1 ]
VBW 1 MHz 13.27 dBm

Ref 30 dBm *Att 55 dB * SWT 70 ms 5.500960000 GHz
30 Deltd 2 [T1 ]
-24.15 dB
I -143.076923077 vuz|IEN
1 Deltg 3 [T1 ]
-2¢.32 dB
= |, SAVSVNA YA J/‘K"’V@J\W“’\/\/"“f\.\wl_mmmn o
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Order Number:

F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2C, HT20: 99%, Low Channel

% * RBW 300 kHz Marker 1 [T1 ]
VBW 1 MHz 13.27 dBm
Ref 30 dBm *Att 55 dB *SWT 70 ms 5.500960000 GHz
30 OBW 18.24000¢000 MHz l
Temp (1 [T1 OBW]
—20 4.95 dBm n
1 5.490940000 GHz
Temp (2 [T1 OBW]
o . W\’W\/MW W’“’\/\/\"‘V‘\_\ o
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2C, HT20: -26dB, Mid Channel

@ *RBW 300 kHz Marker 1 [T1 ]
VBW 1 MHz 12.85 dBm
Ref 30 dBm *Att 55 dB *SWT 70 ms 5.600900000 GHz
30 Deltd 2 [T1 ]
-2¢.08 dB
Lo -13.12500q4000 Muz|[EM
1 Deltd 3 [T1 ]
E Ll e
VIEW L 1o WWV/WWVA.\J WM\L4 1cdoy o
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2C, HT20: 99% Mid Channel

% *RBW 300 kHz Marker 1 [T1 ]
VBW 1 MHz 12.85 dBm
Ref 30 dBm *Att 55 dB *SWT 70 ms 5.600900000 GHz
30 OBW 18.240000000 MHz l
Temp |1 [T1 OBW]
o0 4.70 dBm “
1 5.59094(¢000 GHz
Temp |2 [T1 OBW]
vIEW . ar AN /Jvayf\jxﬂ/“~u\ﬂ/\/xﬂp\ 1
T f 4
jl 52609183000 GHz
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2C, HT20: -26dB, High Channel

@ *RBW 300 kHz Marker 1 [T1 ]
VBW 1 MHz 12.78 dBm

Ref 30 dBm *Att 55 dB *SWT 70 ms 5.696580000 GHz
30 Deltd 2 [T1 |
-2¢.07 dB
L 50 4o.086534462 muz||IEEM
. Deltd 3 [T1 |
[k ~2¢.17 as
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2C, HT20: 99% High Channel

% *RBW 300 kHz Marker 1 [T1 ]
VBW 1 MHz 12.78 dBm
Ref 30 dBm *Att 55 dB * SWT 70 ms 5.696580000 GHz
30 OBW 1[8.24000¢000 MHz l
Temp |1 [T1 OBW]
oo .01 aem|[EN
N 5.69094(3000 GHz
X Temp |2 (71 ofw)
VIEW L1, AV M‘"‘\JWMAM PV
" .
J 52709184000 GHz
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2C, HT40

OCCUPIED BANDWIDTH UNII 2C
Channel Frequency (MHz) Eﬁ::zB) (:ng;/;) Limit
Modulation: HT40
Low 5510 44.069 36.800 >.500
Mid 5590 44.070 36.800 >.500
High 5690 44.069 36.800 >.500

UNII 2C, HT40: -26dB, Low Channel

@ * RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 10.22 dBm

Ref 30 dBm *Att 55 dB * SWT 70 ms 5.506200000 GHz
30 Deltdg 2 [T1 ]
-2¢.58 dB
oo —1s.318589744 vuz||IEM
Deltd 3 [T1 ]
-2¢.01 dB
S IS
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3
3DB
| _30 AC
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—--50
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-70
Center 5.51 GHz 5 MHz/ Span 50 MHz

20200522
Report Number: F2P19924D-01E Page 68 of 509 Issue Date: 2022-05-02



Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2C, HT40: 99%, Low Channel

% *RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 10.22 dBm
Ref 30 dBm *Att 55 dB *SWT 70 ms 5.506200000 GHz
30 OBW 36.80000¢000 MHz l
Temp (1 [T1 ORBW]
S 1.61 apm| BN
5.491500000 GHz
1 Temp (2 [T1 ORBW]
VIEW 10 L 4 A D
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2C, HT40: -26dB, Mid Channel

% *RBW 500 kHz Marker 1 [Tl ]
VBW 2 MHz 10.16 dBm
Ref 30 dBm *Att 55 dB * SWT 70 ms 5.586100000 GHz

30 Deltd 2 [T1 ]
-2¢.46 dB

L oo -148.0583334333 vuz|[EM

Deltd 3 [T1 ]
1 -26¢.44 dB
VIEW p e
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2C, HT40: 99% Mid Channel

% *RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 10.16 dBm
Ref 30 dBm *Att 55 dB *SWT 70 ms 5.586100000 GHz
30 OBW 36.80000¢000 MHz l
Temp |1 [T1 OBW]
—20 1.25 asn|EN
5.57150¢000 GHz
1 Temp |2 [T1 OBW]
VIEW v )

- ;(\NWMNVW\_\/JWMWWOOO GHz

) UL
N

—-30

3DB
AC

—-40

—-50

—-60

=70

Center 5.59 GHz 5 MHz/ Span 50 MHz

Date: 8.SEP.2021 11:11:42

20200522
Report Number: F2P19924D-01E Page 71 of 509 Issue Date: 2022-05-02



Order Number: F2P19924D

Ref 30 dBm

Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2C, HT40: -26dB, High Channel

*RBW 500 kHz

VBW 2 MHz

*Att 55 dB *SWT 70 ms

Marker 1 [T1 ]
10.26 dBm
5.673700000 GHz

30 Deltg 2 [T1 ]
-2¢.16 dB
L o0 45.160254¢410 MH=z
Deltd 3 [T1 ]
1 -2¢.19 dB
VIEW y ) o
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2C, HT40: 99% High Channel

<2%> *RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz -19.87 dBm
Ref 30 dBm *Att 55 dB * SWT 70 ms 5.665000000 GHz
30 OBW 36.60000¢000 MHz
Temp [1 [T1 OBW]
—20 4.30 asm|EM
5.671704000 GHz
Temp (2 [T1 OBW]
VIEW
10 . et o
SN vasé%% 000 GHz
A \vv/
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L\Ari\// \‘\\‘
=20 =
3DB
--30 AC
—-40
—-50
—-60
-70
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2C, non HT40

OCCUPIED BANDWIDTH UNII 2C

Channel Frequency (MHz) Eﬁ::zB) (:ng;/;) Limit
Modulation: non HT40

Low 5510 42.628 36.600 >.500

Mid 5590 43.348 36.700 >.500

High 5690 42.88 36.600 >.500

UNII 2C, non HT40: -26dB, Low Channel

<§%> *RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 10.52 dBm

Ref 30 dBm *Att 55 dB * SWT 70 ms 5.501200000 GHz
30 Deltg 2 [T1 ]
-2¢.08 dB
L 50 —12.500000000 muz||EM
Deltg 3 [T1 ]
-2¢.06 dB
dooened e

Y Y
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3DB
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2C, non HT40: 99%, Low Channel

@ *RBW 500 kH=z Marker 1 [T1 ]
VBW 2 MHz 10.52 dBm
Ref 30 dBm *Att 55 dB *SWT 70 ms 5.501200000 GHz
30 OBW 346.600000000 MHz l
Temp |1 [T1 OBW]
S 4.90 aenl|iENM
5.49170(3000 GHz
1 Temp |2 [T1 OBW]
VIEW Y PEETS
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2C, non HT40: -26dB, Mid Channel

% *RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 10.13 dBm
Ref 30 dBm *Att 55 dB * SWT 70 ms 5.581400000 GHz

30 Deltd 2 [T1 ]
-24.73 dB

L 5o —3.120514821 muz||IEM

Deltd 3 [T1 ]
1 -2¢.17 dB
EE he =Fa 44154 pou
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2C, non HT40: 99% Mid Channel

% *RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 10.13 dBm
Ref 30 dBm *Att 55 dB *SWT 70 ms 5.581400000 GHz
30 OBW 36.700000000 MH=z l
Temp (1 [T1 OBW]
—20 4.28 dBm “
5.57170¢000 GHz
1 Temp [2 [T1 OBW]
vEW I A !""“’\\f ¥a 4 99 gpo
7/1\/J M/ \"x /.\/j W‘W\/W}'mé%@ 000 GHz
——-10 \
Lo \MM
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Center 5.59 GHz 5 MHz/ Span 50 MHz
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2C, non HT40: -26dB, High Channel

% *RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz ]

10.18 dBm
Ref 30 dBm *Att 55 dB *SWT 70 ms 5.686200000 GHz
30 Deltd 2 [T1 ]
-2¢.19 dB
. -18.398717949 wvuz|[IENW
Deltd 3 [T1 ]
1 PK 1 -24.03 dB
VIEW v dc 179 NILT
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3
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L _30 ac
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——50
——60
-70
Center 5.69 GHz 5 MHz/ Span 50 MHz
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2C, non HT40: 99% High Channel

% *RBW 500 kHz Marker 1 [T1 ]
VBW 2 MHz 10.18 dBm
Ref 30 dBm *Att 55 dB *SWT 70 ms 5.686200000 GHz
30 OBW 36.80000¢000 MHz l
Temp (1 [T1 ORBW]
—20 1.44 gpm|EM
5.67150(0000 GHz
Temp |2

[T1 OBW]
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

OCCUPIED BANDWIDTH UNII 2C
-26dB 99% i
Channel Frequency (MHz) (MHz) (MHz) Limit
Modulation: HT80
Low 5530 89.647 76.800 >.500
Mid 5610 90.198 76.800 >.500
High 5690 89.557 76.800 >.500
UNII 2C, HT80: -26dB, Low Channel
@ *RBW 1 MHz Marker 1 [Tl ]
VBW 3 MHz 11.33 dBm
Ref 30 dBm *Att 55 dB *SWT 70 ms 5.507600000 GH=z
30 Deltg 2 [T1 ]
-2¢.12 dB

-43.237179487 vuz||IEM

~20
Deltg 3 [T1 ]
1 -24.13 dB
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2C, HT80: 99%, Low Channel

% *RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 11.33 dBm

Ref 30 dBm *Att 55 dB *SWT 70 ms 5.507600000 GHz

30 OBW 16.800000000 MH=z
Temp (1 [T1 OBW]

4.20 dBm
5.49140(3000 GHz

Temp (2 [T1 OBW]
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2C, HT80: -26dB, Mid Channel

% *RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 11.00 dBm

Ref 30 dBm *Att 55 dB *SWT 70 ms 5.587600000 GHz

30 Deltd 2 [T1 ]
-2¢.78 dB

-43.55769%308 vuz|(IEM
Deltd 3 [T1

-2¢.34 dB
VIEW X s4100dca1 v
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2C, HT80: 99% Mid Channel

% *RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 11.00 dBm

Ref 30 dBm *Att 55 dB *SWT 70 ms 5.587600000 GHz
30 OBW 416.800000¢000 MH=z l
Temp (1 [T1 OBW]
. 3.65 aem|EN
5.571400¢000 GHz
1 PK 1 Temp (2 [T1 OBW]
VIEW X g _C Shep
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2C, HT80: -26dB, High Channel

@ *RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 11.30 dBm
Ref 30 dBm *Att 55 dB *SWT 70 ms 5.667400000 GHz
30 Deltd 2 [T1 ]
-2¢.13 dB
I -d2 . 7564104256 vEz|IEEN
Deltg 3 [T1 ]
1 -24.44 dB
VIEW X 804+ 51 Mis
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2C, HT80: 99% High Channel

% *RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 11.30 dBm

Ref 30 dBm *Att 55 dB * SWT 70 ms 5.667400000 GHz
30 OBW 716.80000¢000 MHz l
Temp [1 [T1 OBW]
[, .29 dem|EN
5.65140¢000 GHz
1 Temp |2 [T1 OHBW]
= | X |
10 VA S LS VANV /f\—\/\/v\v\/mf\nmf\j\,ﬁm\ TA o e
1 3*\/2‘@2? 000 GHz
-0
/ PS
—-10 \
20 ]
3DB
30 aAC
—-40
—-50
—-60
-70
Center 5.69 GHz 10 MHz/ Span 100 MHz

Date: 8.SEP.2021 11:21:15
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Order Number: F2P19924D

UNII 3, OFDM

Applicant:

PCTEL, Inc

FCC ID: NYPRMWIFIAC2X2

OCCUPIED BANDWIDTH UNII 3

Frequency (MHz) -6dB 99% I
Channel (MHz) (MHz) Limit
Modulation: OFDM
Low 5745 16.442 16.800 >.500
Mid 5785 16.442 16.860 >.500
High 5825 16.442 16.860 >.500
UNII 3, OFDM: -6dB, Low Channel
@ *RBW 100 kHz Marke L [T1 ]
VBW 300 kHz 7.80 dBm
Ref 30 dBm *Att 55 dB *SWT 70 ms 5.740020000 GH=z
30 Deltd 2 [T1 ]
-4.99 dB
5o 43.231153846 vuz||IEEM
Deltd 3 [T1 ]
-¢.64 dB
l 10 1 4o o cdoac
—0
f PS
—-10 '/J
——20 M‘”{\ ‘V\MM
3
——40
—-50
—-60
-70
Center 5.745 GHz 3 MHz/ Span 30 MHz
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 3, OFDM: 99%, Low Channel

® *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 4.78 dBm
Ref 30 dBm Att 35 dB SWT 20 ms 5.738700000 GHz
30 oBW 16.800009000 MHz l
Temp [1 [T1 OBW]
—20 —4.66 dBm u
5.73660(0J000 GHz
Temp |2 [T1 OHW]
VIEW o
—10 — -
i 5.75340(3J000 GHz
, N VN
] X PS
—-10

v AN

-20 / \
o IS
N

—-50

—-60

=70

Center 5.745 GHz 3 MHz/ Span 30 MHz
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Order Number: F2P19924D

Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 3, OFDM: -6dB, Mid Channel

PS

3DB
AC

@ *RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 8.06 dBm
Ref 30 dBm *Att 55 dB * SWT 70 ms 5.787520000 GHz
30 Deltd 2 [T1 ]
-¢.45 dB
L 5o -10.721153846 MHz
Deltd 3 [T1 ]
1 _PK -¢.97 dB
VIEW 10 1 2115394 M7
] J \
—-10 JJ L‘
--20 'N‘NJJ\NU
ros ey
——40
=50
—-60
-70
Center 5.785 GHz 3 MHz/ Span 30 MHz
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Order Number: F2P19924D Applicant: PCTEL, Inc

FCC ID: NYPRMWIFIAC2X2

UNII 3, OFDM: 99%, Mid Channel

<é%> *RBW 300 kHz Marker 1 [Tl
*VBW 1 MHz -32.92 dBm
Ref 30 dBm Att 35 dB SWT 20 ms 5.770000000 GHz
30 0BW 16.86000¢4000 MHz
Temp [1 [T1 OBW]
I -1.84 denl|EM
5.776600000 GHz
Temp [2 [T1 OBW]
VIEW .
_10 v
5.79346(000 GHz
VS A
. N v./\/'\,f\'b\,\ MMT
/i X\ PS
--10
» // \\
/ \ 3DB
- 30 AC
i R
—-40
--50
—-60
-70
Center 5.785 GHz 3 MHz/ Span 30 MHz
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Order Number: F2P19924D

Ref 30 dBm

UNII 3, OFDM:

*Att

55 dB

*RBW 100 kHz
VBW 300 kHz

*SWT 70 ms

Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

-6dB, High Channel

Marker 1 [T1 ]
8.00 dBm
5.827520000 GHz

30 Deltdg 2 [T1 ]
-1.23 dB
Lo0 —10.731153846 MH=z
Deltg 3 [T1 ]
-4.53 dB
vIEW B L R i
) f \
i Y
—-20 ‘M”J\,\N"‘M \,\\!‘"M
—-30 W‘h..
—-40
—-50
—-60
=70
Center 5.825 GHz 3 MHz/ Span 30 MHz
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Order Number: F2P19924D

UNII 3, OFDM: 99%, High Channel

Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -36.66 dBm
Ref 30 dBm Att 35 dB SWT 20 ms 5.810000000 GHz
30 oBW 16.860004000 MHz
Temp |1 [T1 OBW]
— ] 37 3
—20 .32 dBm
5.81660¢3000 GHz
Temp |2 [T1 OBW]
VIEW 54 a3
—10 T
5.83346(3000 GHz
L j'. V\/ﬁr\\i
—-10
—_20 // \\
—-40
—-50
—-60
=70
Center 5.825 GHz 3 MHz/ Span 30 MHz
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Order Number: F2P19924D Applicant: PCTEL, Inc

FCC ID: NYPRMWIFIAC2X2
UNII 3, HT20

OCCUPIED BANDWIDTH UNII 3

Channel FamaneET (L) (-I\ﬁ‘I:-IIE) (:ng;/;) Limit
Modulation: HT20

Low 5745 17.631 18.120 >.500

Mid 5785 17.692 18.180 >.500

High 5825 17.692 18.180 >.500

UNII 3, HT20: -6dB, Low Channel

% *RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 8.03 dBm
Ref 30 dBm *Att 55 dB *SWT 70 ms 5.739990000 GHz
30 Deltq 2 [Tl |
-7.36 dB
L0 43.861153846 vz ||[EM
Deltg 3 [T1 ]
~4.10 dB
VIEW _10 l '1: - 0004000 NLT
Lo L
PS
L 10 J A\%W
--20 .

) AC

iy

——40

r—-50

r—60

=70

Center

20200522

5.745 GHz

3 MHz/ Span 30 MHz
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Order Number: F2P19924D

UNII 3, HT20: 99%, Low Channel

Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

@ * RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -33.34 dBm
Ref 30 dBm Att 35 dB SWT 20 ms 5.760000000 GHz
30 oBW 18.120004000 MHz
Temp [T1 ORBW]
— 7
—20 3.7 dBm
5.73594¢000 GHz
Temp |2 [T1 OBW]
5.75406(¢000 GHz
-0 T MW\W\L
| &
L 10 / \\
—-20 Y
M \\W
—-40
—-50
—60
=70
Center 5.745 GHz 3 MHz/ Span 30 MHz
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Order Number: F2P19924D

Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 3, HT20: -6dB, Mid Channel

% *RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 7.99 dBm
Ref 30 dBm *Att 55 dB *SWT 70 ms 5.778760000 GHz
30 Deltd 2 [T1 ]
-8.26 dB
50 42.644230769 MHz
Deltd 3 [T1 ]
-4.29 aB
VLEN L de 040074003 up
o k
L W}/ “%
WM W“%
—-40
—-50
—-60
=70
Center 5.785 GHz 3 MHz/ Span 30 MHz
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Order Number: F2P19924D Applicant: PCTEL, Inc

FCC ID: NYPRMWIFIAC2X2

UNII 3, HT20: 99%, Mid Channel

@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -33.43 dBm
Ref 30 dBm Att 35 dB SWT 20 ms 5.770000000 GHz
30 oBW 18.18000¢000 MHz
Temp [T1 OBW]
20 -4.12 aem|EM
5.77594¢000 GHz
Temp [2 [T1 OBW]
1o 1c an
5.79412(¢000 GHz
NN I~
B {f\nhAMVN fN”‘/\v“‘\ /\/“ww\a\ u
J
{ :
—-10 / \\
=20 7 Y]
W/ \ 3DB
0 \\ ac
~-40
--50
--60
-70
Center 5.785 GHz 3 MHz/ Span 30 MHz
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Order Number: F2P19924D

Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 3, HT20: -6dB, High Channel

@ *RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 7.77 dBm
Ref 30 dBm *Att 55 dB * SWT 70 ms 5.827520000 GHz
30 Deltd 2 [T1 ]
-1.22 dB
L 5o -1 .376154846 muz |[IEM
Deltd 3 [T1 ]
!IEE -4.92 dB
VIEW _10 l _‘ 11 \F‘ AC NLT

ol

il

)

(

ot holo

PS

—=10

—-20 MP\P'

WM“M@W o

——40

—-50

—-60

=70

Center 5.825 GHz

20200522
Report Number: F2P19924D-01E

3 MHz/ Span 30 MHz

Page 96 of 509 Issue Date: 2022-05-02



Order Number: F2P19924D

UNII 3, HT20: 99%, High Channel

Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

% *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz -30.79 dBm
Ref 30 dBm Att 35 dB SWT 20 ms 5.810000000 GHz
30 oBW J8.180004000 MHz
Temp [T OBW]
— 5
L 20 .58 dBm
5.81594(0000 GHz
Temp |2 [T1 OBW]
o I .
5.83412(¢0000 GHz
| M /W\'\l
J \
—-10 / \
—-20
Lp/ \
0 VL'\/,
—-40
—-50
——-60
-70
Center 5.825 GHz 3 MHz/ Span 30 MHz
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 3, HT40

OCCUPIED BANDWIDTH UNII 3
Frequency (MHz) -6dB 99% I
Channel (MHz) (MHz) Limit
Modulation: HT40
Low 5755 36.458 36.700 >.500
High 5795 36.458 36.700 >.500
UNII 3, HT40: -6dB, Low Channel
@ * RBW 100 kHz Marker 1 [T1 ]
VBW 300 kH=z 4.89 dBm
Ref 30 dBm *Att 55 dB * SWT 70 ms 5.750000000 GHz
30 Deltg 2 [T1
-4.01 dB
L0 —43.205128205 muZ{|IEN
Deltg 3 [T1
—-¢.40 dB
—10 A =25
PS

3DB
AC

——50

——60

=70

Center 5.755 GHz 5 MHz/ Span 50 MHz
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Order Number: F2P19924D

UNII 3, HT40: 99%, Low Channel

Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

@ *RBW 500 kHz Marker 1 [T1 ]
*VBW 2 MHz -31.20 dBm
Ref 30 dBm Att 35 dB SWT 20 ms 5.780000000 GHz
30 OBW 36.70000¢000 MHz
Temp |1 [T1 OBW]
—20 —4.76 dBm
5.736500000 GHz
Temp |2 [T1 OBW]
VIEW . .
—10 -
5.773200000 GHz
YRV N N\
-0 ”ﬁl\f\v it LJMMWM T2
—-10 / X
7 \
-30
—-40
—-50
—-60
=70
Center 5.755 GHz 5 MHz/ Span 50 MHz
20200522
Report Number: F2P19924D-01E Page 99 of 509

PS

3DB
AC

Issue Date: 2022-05-02



Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 3, HT40: -6dB, High Channel

% *RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 5.14 dBm
Ref 30 dBm *Att 55 dB *SWT 70 ms 5.790000000 GHz
30 Deltd 2 [T1 ]
-4.15 dB
L50 —13.205128205 MH=z u
Deltd 3 [T1 ]
-1.61 aB
VIEW L10 43 2523o0dq 0 LT

PS

d RV

——40

—-50

—-60

=70

Center 5.795 GHz 5 MHz/ Span 50 MHz
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Order Number: F2P19924D

UNII 3, HT40: 99%, High Channel

Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

@ * RBW 500 kHz Marker 1 [T1 ]
*VBW 2 MHz 2.53 dBm
Ref 30 dBm Att 35 dB SWT 20 ms 5.780000000 GHz
30 oBW 36.700004000 MHz
Temp |1 [T1 OBW]
o
—20 .82 dBm
5.77650¢000 GHz
Temp |2 [T1 OBW]
1 5.813200000 GHz
I LM MAN I AN T2
—-10 /]j
;7/ \\
-30
—-40
—-50
—-60
=70
Center 5.795 GHz 5 MHz/ Span 50 MHz
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 3, non HT40

OCCUPIED BANDWIDTH UNII 3

Frequency (MHz) -6dB 99% L
Channel (MHz2) (MHz2) Limit
Modulation: non HT40
Low 5755 36.458 36.600 >.500
High 5795 36.378 36.600 >.500
UNII 3, non HT40: -6dB, Low Channel
% *RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 4 .97 dBm
Ref 30 dBm *Att 55 dB *SWT 70 ms 5.750000000 GHz
30 Deltd 2 [T1 ]
-71.61 dB
oo -13.235254410 muz||EY
Deltg 3 [T1 ]
1 PK| -¢4.11 dB
VIEW e Ja) AL
—10 -
Il
y
3
—0
PS
B / '/ \
=20 W‘- \H‘\h \“\
3DB
AC
——40
——50
——60
-70
Center 5.755 GHz 5 MHz/ Span 50 MHz
20200522

Report Number: F2P19924D-01E Page 102 of 509

Issue Date: 2022-05-02



Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 3, non HT40: 99%, Low Channel

2; *RBW 500 kHz Marker 1 [T1 ]
*VBW 2 MHz —-33.56 dBm
Ref 30 dBm Att 35 dB SWT 20 ms 5.780000000 GHz
30 OBW 36.60000¢000 MHz
Temp (1 [T OBW]
-1 339
50 1.39 den||EM
5.73670Q000 GHz
Temp [2 [T1 OBW]
402 o
—10

5.77330Q000 GHz

ﬂﬂ\/v Y N NVRrasA S N 7o
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 3, non HT40: -6dB, High Channel

% *RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 5.17 dBm
Ref 30 dBm *Att 55 dB * SWT 70 ms 5.790000000 GHz
30 Deltd 2 [T1 ]
-¢.45 dB
5o -13.187179487 muz|[IEM
Deltg 3 [T1 |
-¢.09 dB
Ve B 33193024641 My
i
4
2 3
-0
'T PS
B #f }/ \
——20 / \\ik \\‘
Hh 3DB
- MAC
—-40
--50
--60
-70
Center 5.795 GHz 5 MHz/ Span 50 MHz
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 3, non HT40: 99% High Channel

% *RBW 500 kHz Marker 1 [T1 ]
*VBW 2 MHz 2.55 dBm
Ref 30 dBm Att 35 dB SWT 20 ms 5.780000000 GHz
30 OBW 36.60000¢000 MHz
Temp |1 [T1 OBW]
Lo —1.06 dBm u
5.776700000 GHz
Temp |2 [T1 OBW]
VIEW _
—10 —& -
i 5.81330¢000 GHz
» M M\N\\ WW\N\ S AN T2
T \l/
\ 3DB
\/\" AC
——40
——-50
—-60
=70
Center 5.795 GHz 5 MHz/ Span 50 MHz
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 3, HT80

OCCUPIED BANDWIDTH UNII 3
Frequency (MHz) -6dB 99% I
Channel (MHz) (MHz) Limit
Modulation: HT80
Mid 5775 76.634 76.800 >.500
UNII 3, HT80: -6dB
% *RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 2.80 dBm
Ref 30 dBm *Att 55 dB * SWT 70 ms 5.738750000 GHz
30 Deltd 2 [T1 ]
-5.89 dB
L oo 42.083333%333 wmu|[IEM
Deltd 3 [T1 |
—¢.87 aB
10 —

=4~

A AIIA Lol Lt bt Apdag LANLAN] AML ol gay Ay

i {UUWWWWW b uWuvvuvMUUUWL,NWUV%%

M |

——20 N

-/ L
W Mg
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=70
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 3, HT80: 99%

@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 3.45 dBm

Ref 30 dBm Att 35 dB SWT 20 ms 5.780000000 GHz
30 OBW 16.80000Q000 MHz
Temp |1 [T1 OHW]
20 -2.01 denl|EM
5.73620¢000 GHz
Temp |2 [T1 OBW]
vIEW RN N

1 5.81300¢000 GHz

WMMM /\__‘f\,\/\w L

- V|
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Center 5.775 GHz 10 MHz/ Span 100 MHz
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20200522

Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

OUTPUT POWER

The EUT antenna ports were fitted with Type N connectors and directly connected to the
input of the receiver.

Requirements:

For client devices in the 5.15-5.25 GHz band, the maximum conducted output power over
the frequency band of operation shall not exceed 250 mW (24 dBm) provided the
maximum antenna gain does not exceed 6 dBi. If transmitting antennas of directional gain
greater than 6 dBi are used, both the maximum conducted output power and the
maximum power spectral density shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi. The maximum e.i.r.p. at any elevation angle above 30
degrees as measured from the horizon must not exceed 125 mW (21 dBm).

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power
over the frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm
+ 10 log B, where B is the 26 dB emission bandwidth in megahertz. In addition, the
maximum power spectral density shall not exceed 11 dBm in any 1 megahertz band. If
transmitting antennas of directional gain greater than 6 dBi are used, both the maximum
conducted output power and the maximum power spectral density shall be reduced by
the amount in dB that the directional gain of the antenna exceeds 6 dBi.

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed 1 W (30 dBm). If transmitting antennas of directional
gain greater than 6 dBi are used, both the maximum conducted output power and the
maximum power spectral density shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi.
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

ABOVE 30 DEGREES AS MEASURED FROM THE HORIZON
§15.407(a)(1)(i)

The maximum e.i.r.p. at any elevation angle above 30 degrees as measured from the horizon
must not exceed 125 mW (21 dBm). The elevation angle was where 0° was horizontal and 90°
was straight-up.

As seen in the table of measurement results in this report, the maximum recorded power from
either port was 14.92dBm (31.05mW). The maximum summed power when in Beamforming
mode was 17.61dBm (57.78mW). That would allow the max antenna gain to be +3.3dBi in
order to comply with the maximum allowed e.i.r.p. of 125 mW (21 dBm).

Per KDB 789033 D02, the indicated radiation pattern between 30° and 90° is in the highlighted
area of the graph. The peak gain was -3.28 dBi and therefore, the maximum E.I.R.P is well
below 125 mW (21 dBm). 17.61dBm -3.28 dBi for antenna gain = 14.43 dBm (27.10 mW).

MHODB24490507NM-IP Elevation Plane Pattern
UMII-1 Band

5

-25
-270 -240 -210 -180 -150 -120 -90 -60 -30 0 30 60 90

8.2 Output Power Test Data

Test Date(s): 2021-09-08 to 2021-09-09; 2022-03-21 Test Engineer: J. Chiller
Air Temperature: 22.4°C; 20.3°C
Standards: CFR 47 Part 15.407(a)(1,2,3);KDB789033 . .
andaras a @) ) Relative Humidity: 39%; 37%
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Order Number: F2P19924D

Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

RF OUTPUT POWER UNII 1 Port 1 (Beamforming and Non-Beamforming Mode)

Modulation: OFDM

Frequency Measured - Limit for Client .
(MHzZ) / Power Limit Devices E.LR.P. Limit
Channel Power EIRP | EIRP
Setting mwW dBm mwW dBm mW dBm mwW dBm (mW) (dBm)
Low 5180 (16) 30.62 | 14.86 794.0 29 199.53 23 153.4 | 21.86 4000 36
Mid 5220 (15.5) | 27.73 | 14.43 794.0 29 199.53 23 139.0 | 21.43 4000 36
High 5240 (15) 26.79 | 14.28 794.0 29 199.53 23 134.3 | 21.28 4000 36
Modulation: HT20
Frequency Measured - Limit for Client -
(MHz) / Power Limit Devices E.ILR.P. Limit
Channel Power EIRP | EIRP
Setting mw dBm mwW dBm mW dBm mw dBm (mW) (dBm)
Low 5180 (16) 31.05 | 14.92 794.0 29 199.53 23 155.6 | 21.92 4000 36
Mid 5220 (15.5) | 28.44 | 14.54 794.0 29 199.53 23 142.6 | 21.54 4000 36
High 5240 (15) 26.36 | 14.21 794.0 29 199.53 23 132.1 | 21.21 4000 36
Modulation: non HT40
Frequency Measured - Limit for Client -
(MHz) / Power Limit Devices E.ILR.P. Limit
Channel Power EIRP |EIRP
Setting mwW dBm mwW dBm mW dBm mwW dBm (mW) (dBm)
Low 5190 (16) 28.97 | 14.62 794.0 29 199.53 23 141.7 | 21.81 4000 36
High 5230 (15.5) | 25.94 | 14.14 794.0 29 199.53 23 130.1 | 21.14 4000 36
Modulation: HT40
Frequency Measured - Limit for Client .
(MHzZ) / Power Limit Devices E.LR.P. Limit
Channel Power EIRP | EIRP
Setting mwW dBm mwW dBm mW dBm mwW dBm (mW) (dBm)
Low 5190 (16) 30.27 | 14.81 794.0 29 199.53 23 151.7 | 21.81 4000 36
High 5230 (15) 27.29 | 14.36 794.0 29 199.53 23 136.8 | 21.36 4000 36
Modulation: HT80
Frequency Measured - Limit for Client -
(MHz) / Power Limit Devices E.ILR.P. Limit
Channel Power EIRP |EIRP
Setting mwW dBm mwW dBm mW dBm mwW dBm (mW) (dBm)
Mid 5210 (15) 29.17 | 14.65 794.0 29 199.53 23 146.2 | 21.65 4000 36
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Order Number: F2P19924D

Ref 30 dBm

Att 55 dB

RBW 1 MHz
VBW 3 MHz
SWT 70 ms

Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 1, Port 1: OFDM, Low Channel

Marker 1

3.83 dBm
181769231 GHz

—20

—10

0|

: 4l /

VIEW i ikt //

~-20 e

:;-3'6/

——40

——50

——60

Center 5.181 GHz

Tx Channel
Bandwidth

Ref 30 dBm

22 MHz

3 MHz/

Power

Span 30 MHz

14.86 dBm

UNII 1, Port 1: OFDM, Mid Channel

Att 55 dB

RBW 1 MHz
VBW 3 MHz
SWT 70 ms

Marker

5

1 [T1 ]
3.40 dBm

.221201923 GHz

—20

—10

—O0

\geoyd —-10 ///

—-20

——-30

——40

——50

——60

Center 5.22 GHz

Tx Channel
Bandwidth
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22 MHz

3 MHz/

Power
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14.43 dBm
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Order Number: F2P19924D

Ref 30 dBm

Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 1, Port 1: OFDM, High Channel

Att

RBW 1 MHz
VBW 3 MHz
55 dB SWT 70 ms

Marker 1 [T1 ]
3.16 dBm

5.241826923 GHz

—20

10

—0

VIEW ity ///

r—20

——30

——40

r—50

——60

Center 5.24 GHz

Tx Channel
Bandwidth

20200522

3 MHz/

22 MHz Power

Report Number: F2P19924D-01E
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Span 30 MHz

14.28 dBm
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 1, Port 1: HT20, Low Channel

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 3.49 dBm
5.176250000 GHz

Ref 30 dBm Att 55 dB SWT 70 ms

(e

Center 5.18 GHz 3 MHz/ Span 30 MHz

Tx Channel
Bandwidth 23 MHz Power 14.92 dBm
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Order Number:

Ref 30 dBm

F2P19924D Applicant: PCTEL, Inc

FCC ID: NYPRMWIFIAC2X2

UNII 1, Port 1: HT20, Mid Channel

RBW 1 MHz
VBW 3 MHz

Att 55 dB SWT 70 ms

Marker 1

[T1 ]
3.36 dBm

5.218701923 GHz

4 H

Center 5.22 GHz

Tx Channel
Bandwidth

Ref 30 dBm

3 MHz/

23 MHz Power

UNII 1, Port 1: HT20, High Channel

RBW 1 MHz
VBW 3 MHz

Att 55 dB SWT 70 ms

Span 30 MHz

14.54 dBm

Marker 1

[T1 ]

3.03 dBm

5.236057692 GHz

=20

~10

=0

Ngsxy [—-10 ///

F-20

C =36~

F-40

-50

-60

Center 5.24 GHz

Tx Channel
Bandwidth
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3 MHz/

23 MHz Power
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14.21 dBm
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Order Number:

F2P19924D Applicant: PCTEL, Inc

FCC ID: NYPRMWIFIAC2X2

UNII 1, Port 1: non HT40, Low Channel

RBW 1 MHz
VBW 3 MHz

Ref 30 dBm Att 55 dB SWT 70 ms
—20
—10 T
1 /7 N/ ~
\gsoiy] —-10 / ANV \
—-20 ~\\\\
—-3
——40
—-50
——60
Center 5.19 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 44 MHz Power 14.62 dBm

Ref 30 dBm

UNII 1, Port 1: non HT40, High Channel

Att

RBW 1 MHz
VBW 3 MHz

55 dB SWT 70 ms

Marker 1 [T1

0.18 dBm

5.224871795 GHz

20

10

L, —

—

Bgsay 10 //

F-20

F-30

—-40

—-50

—-60

Center 5.23 GHz

Tx Channel
Bandwidth

20200522

44 MHz
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5 MHz/

Power
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14.

Span 50 MHz

14 dBm
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Order Number: F2P19924D

Applicant: PCTEL, Inc

FCC ID: NYPRMWIFIAC2X2

UNII 1, Port 1: HT40, Low Channel

RBW 1 MHz
VBW 3 MHz

Ref 30 dBm Att 55 dB SWT 70 ms

Marker [Tl ]
0.58 dBm

5.187435897 GHz

—20

—10

tq

—

\geod ™—10 /

——20

C=3

——40

——50

——60

Center 5.19 GHz 5 MHz/

Tx Channel
Bandwidth 44.5 MHz Power

UNII 1, Port 1: HT40, High Channel

RBW 1 MHz
VBW 3 MHz

Ref 30 dBm Att 55 dB SWT 70 ms

Span 50 MHz

14.81 dBm

Marker 1 [T1 ]
0.23 dBm

5.227355769 GHz

—20

—10

M-

—

Center 5.23 GHz 5 MHz/

Tx Channel
Bandwidth 44.5 MHz Power
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Order Number:

F2P19924D

UNII 1, Port 1: HT80

Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -2.96 dBm
Ref 30 dBm Att 55 dB SWT 70 ms 5.202628205 GHz
—20
—10
1
1 o I > =
RM a2
VIEW [l miatidd //N \
—-20
o N
_'-N-/ M
—-40
—-50
——-60
Center 5.21 GHz 10 MHz/ Span 100 MHz
Tx Channel
Bandwidth 90.5 MHz Power 14.65 dBm
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Order Number: F2P19924D

Applicant: PCTEL, Inc

FCC ID: NYPRMWIFIAC2X2

RF OUTPUT POWER UNII 1 Port 2 (Beamforming and Non-Beamforming Mode)

Modulation: OFDM

Frequency Measured — Limit for Client o
(MHz) / Power Limit Devices E.ILR.P. Limit
Channel | bower EIRP | EIRP
Setting mwW dBm mW dBm mW dBm mw dBm (MW) (dBm)
Low 5180 (15) | 26.06 | 14.16 794.0 29 199.53 23 130.6 21.16 4000 36
Mid 5220 (15) | 27.35 | 14.37 794.0 29 199.53 23 137.1 21.37 4000 36
High 5240 (15) | 27.16 | 14.34 794.0 29 199.53 23 136.1 21.34 4000 36
Modulation: HT20
Frequency Measured - . -
(MHzZ) / Power Limit Limit E.LR.P. Limit
Channel | ‘50 ver EIRP | EIRP
Setting mw dBm mwW dBm mW dBm mw dBm (MW) (dBm)
Low 5180 (15) | 26.73 | 14.27 794.0 29 199.53 23 134.0 21.27 4000 36
Mid (5%25())) 2831 | 1452 | 7940 | 29 | 19953 | 23 | 1419 | 2152 | 4000 36
High (ﬁ%“g) 2793 | 14.46 | 7940 | 29 | 19953 | 23 | 1400 | 2146 | 4000 36
Modulation: non HT40
Frequency Measured - - -
(MHz) / Power Limit Limit E.ILR.P. Limit
Channel | bower EIRP | EIRP
Setting mwW dBm mW dBm mwW dBm mwW dBm (MW) (dBm)
Low 5190 (15) | 24.89 | 13.96 794.0 29 199.53 23 124.7 20.96 4000 36
High 5230 (15) | 25.76 | 14.11 794.0 29 199.53 23 129.1 21.11 4000 36
Modulation: HT40
Frequency Measured - . -
(MHzZ) / Power Limit Limit E.LR.P. Limit
Channel | ‘oower EIRP | EIRP
Setting mwW dBm mwW dBm mW dBm mwW dBm (MW) (dBm)
Low 5190 (15) | 26.12 | 14.17 794.0 29 199.53 23 130.9 21.17 4000 36
High 5230 (15) | 27.04 | 14.32 794.0 29 199.53 23 135.5 21.32 4000 36
Modulation: HT80
Frequency Measured - . -
(MHzZ) / Power Limit Limit E.LR.P. Limit
Channel Power E.ILR.P E.LR.P
Setting mw dBm mwW dBm mW dBm mw dBm (MW) (dBm)
Mid 5210 (15) | 28.12 | 14.49 794.0 29 199.53 23 140.9 21.49 4000 36
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 1, Port 2: OFDM, Low Channel

*RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 3.12 dBm

Ref 30 dBm *Att 55 dB * SWT 70 ms 5.181586538 GHz

[

—-50 PS

—_60 3DB
AC

Center 5.18 GHz 3 MHz/ Span 30 MHz

Tx Channel
Bandwidth 22 MHz Power 14.16 dBm

Date: 8.SEP.2021 16:41:03
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Report Number: F2P19924D-01E Page 119 of 509 Issue Date: 2022-05-02



Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 1, Port 2: OFDM, Mid Channel

* RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 3.32 dBm

Ref 30 dBm *Att 55 dB * SWT 70 ms 5.221778846 GHz

—20

10 ; [ A |
— o X.

—=20 ~

S ]

—-40

—-50 PS

L 60 3DB
AC

Center 5.22 GHz 3 MHz/ Span 30 MHz

Tx Channel
Bandwidth 22 MHz Power 14.37 dBm

Date: 8.SEP.2021 16:41:53
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 1, Port 2: OFDM, High Channel

* RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 3.26 dBm

Ref 30 dBm *Att 55 dB * SWT 70 ms 5.241634615 GHz

—20

10 : [ A ]
A 4

2 oA / N
VIEW / \

—-20

30 ]

—-40

—-50 PS

50 3DB
AC

Center 5.24 GHz 3 MHz/ Span 30 MHz

Tx Channel
Bandwidth 22 MHz Power 14.34 dBm

Date: 8.SEP.2021 16:42:40
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Order Number: F2P19924D

Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 1, Port 2: HT20, Low Channel

* RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 2.94 dBm
Ref 30 dBm *Att 55 dB * SWT 70 ms 5.178653846 GHz
—20
—10 T n
L o P e— a—
T /] AN
NSy m-10 / \
=20 — <]
:;w} ]
—-40
=50 PS
L _¢o 3DB
AC
Center 5.18 GHz 3 MHz/ Span 30 MHz
Tx Channel
Bandwidth 23 MHz Power 14.27 dBm
Date: 8.SEP.2021 16:37:41
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 1, Port 2: HT20, Mid Channel

* RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 3.17 dBm

Ref 30 dBm *Att 55 dB * SWT 70 ms 5.218461538 GHz

—20

10 : [ 2 |
. v

L P ] e

[~ ~]

L1 ~
| H_,_/-”‘ \\N&
=20 ~—|
—-40
—-50 PS
—_60 3DB

AC

Center 5.22 GHz 3 MHz/ Span 30 MHz

Tx Channel
Randwidth 23 MHz Power 14.52 dBm

Date: 8.SEP.2021 16:38:35
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Order Number: F2P19924D Applicant: PCTEL, Inc

FCC ID: NYPRMWIFIAC2X2

UNII 1, Port 2: HT20, High Channel

* RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 3.23 dBm
Ref 30 dBm * Att 55 dB * SWT 70 ms 5.238701923 GHz
—20
—10 T “
BT / AN
NSy -10 / \
20 L ~
1 S
:_:}.Gr ~—_]
——40
——-50 PS
L 50 3DB
AC
Center 5.24 GHz 3 MHz/ Span 30 MHz
Tx Channel
Bandwidth 23 MHz Power 14.46 dBm
Date: 8.SEP.2021 16:39:28
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 1, Port 2: non HT40, Low Channel

* RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 0.06 dBm

Ref 30 dBm *Att 55 dB * SWT 70 ms 5.195128205 GHz

—20

Lo [ A |
| N1/ S

\gsAy -10 / A\ \

—-20

—-30

—-40

—-50 PS
3DB
AC

—-60

Center 5.19 GHz 5 MHz/ Span 50 MHz

Tx Channel
Bandwidth 44 MHz Power 13.96 dBm
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 1, Port 2: non HT40, High Channel

* RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 0.15 dBm

Ref 30 dBm * Attt 55 dB * SWT 70 ms 5.221907051 GHz

—20

Lo [ A ]

: ~S R NIV —~
7 7 \

——20

——30Q

——40

——50

PS
L _so 3DB
Ac

Center 5.23 GHz 5 MHz/ Span 50 MHz

Tx Channel
Bandwidth 44 MHz Power 14.11 dBm
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Order Number: F2P19924D

Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 1, Port 2: HT40, Low Channel

*RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz -0.12 dBm
Ref 30 dBm * Att 55 dB * SWT 70 ms 5.193846154 GHz
20
Lo [ A ]
1
Lo v
T - V- " =
NasAyl m™-10 / \
—-20 //, \\
30 —
—40
=50 PS
L _60 3DB
AC
Center 5.19 GHz 5 MHz/ Span 50 MHz

Tx Channel
Bandwidth

Date: 8.SEP.2021 16:31:39
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44 .5 MHz

Power 14.17 dBm
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Order Number: F2P19924D

Ref 30 dBm

Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 1, Port 2: HT40, High Channel

* Att 55

* RBW 1 MHz
* VBW 3 MHz
dB * SWT 70 ms

Marker 1 [T1 ]

-0.09 dBm

5.225272436 GHz

20

10

-

1 i I 7

Vasay [~-10 //

r—20

[ 3©

——40

r—-50

PS
3DB

r—60

AC

Center 5.23 GHz

Tx Channel
Randwidth

Date: 8.SEP.2021 16:32:29
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44 .5 MHz

5 MHz/

Power
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14.

Span 50 MHz

32 dBm
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Order Number: F2P19924D

@

UNII 1, Port 2: HT80

*RBW 1 MHz
* VBW 3 MHz

Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

Marker 1 [T1 ]
-3.06 dBm

Ref 30 dBm * Attt 55 dB * SWT 70 ms 5.202467949 GHz
—20
—10
1
: gl | —
RM ~
Kgsan -10 //“ \
—-20
__301/ No
"1 M
—-40
—-50
—-60
Center 5.21 GHz 10 MHz/ Span 100 MHz
Tx Channel
Bandwidth 90.5 MHz Power 14.49 dBm

Date: 8.SEP.2021 16:28:59
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Order Number: F2P19924D

Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

RF OUTPUT POWER UNII 1 SUMMING PORT 1 AND PORT 2 (Beamforming)

Modulation: OFDM

.. . E.lLR.P.
Measure and Sum I Limit for Client . . .
Frequency ; Limit : (including 3dB Limit
(MHz) / (Summing port 1 and port 2) Devices aggregate gain)
Port 1 Port 2 Summed Summed
mw mw mw dBm mW dBm mW dBm mwW dBm mW dBm
5180 30.62 26.06 56.68 17.53 398.1 26 199.53 23 566.24 | 27.53 | 4000 36
5220 27.73 27.35 55.08 17.41 398.1 26 199.53 23 550.80 | 27.41 | 4000 36
5240 26.79 27.16 53.95 17.32 398.1 26 199.53 23 539.51 27.32 | 4000 36
| Modulation: HT20
Frequency Measure and Sum Limit Limit for Client (incIIEu.:j'il?gPédB Limit
(MHz) / (Summing port 1 and port 2) Devices aggregate gain)
Port 1 Port 2 Summed Summed
mw mw mw dBm mW dBm mW dBm mwW dBm mwW dBm
5180 31.05 26.73 57.78 17.61 398.1 26 199.53 23 576.77 | 27.61 | 4000 36
5220 28.44 28.31 56.75 17.54 398.1 26 199.53 23 567.50 | 27.54 | 4000 36
5240 26.36 27.93 54.29 17.34 398.1 26 199.53 23 542.00 | 27.34 | 4000 36
| Modulation: non HT40
Measure and Sum Limit Limit for Client (incIIEu.:j'ilr?PédB Limit
Frequency (Summing port 1 and port 2) Devices g >d
(MHz) / aggregate gain)
Port 1 Port 2 Summed Summed
mw mw mw dBm mW dBm mW dBm mwW dBm mwW dBm
5190 28.97 24.89 53.86 17.31 398.1 26 199.53 23 538.27 | 27.31 | 4000 36
5230 25.94 25.76 51.70 17.13 398.1 26 199.53 23 516.40 | 27.13 | 4000 36
| Modulation: HT40
.. . E.lLR.P.
Measure and Sum I Limit for Client . . .
Frequency (Summing port 1 and port 2) LIy Devices (including 3dB El
(MHz) / aggregate gain)
Port 1 Port 2 Summed Summed
mw mw mw dBm mW dBm mW dBm mwW dBm mwW dBm
5190 30.27 26.12 56.39 17.51 398.1 26 199.53 23 563.64 | 27.51 | 4000 36
5230 27.29 27.04 54.33 17.35 398.1 26 199.53 23 543.25 | 27.35 | 4000 36
Modulation: HT80
.. . E.ILR.P.
Measure and Sum . Limit for Client . . .
Frequency (Summing port 1 and port 2) autt Devices (including 3d.B St
(MHz) / aggregate gain)
Port 1 Port 2 Summed Summed
mw mw mw dBm mW dBm mW dBm mwW dBm mwW dBm
5210 29.17 28.12 57.29 17.58 398.1 26 199.53 23 572.80 | 27.58 | 4000 36
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Order Number: F2P19924D

Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

RF OUTPUT POWER UNII 2A Port 1 (Non-Beamforming Mode)

Modulation: OFDM

Fr(mﬂg‘fy Measured Power Limit E.LR.P. Limit
Channel
Power E.IR.P E.ILR.P
Setting mwW dBm mwW dBm mwW dBm (mW) (dBm)
Low 5260 (22) 107.60 20.32 200 23 539.5 27.32 1000 30
Mid 5300 (22) 105.68 20.24 200 23 529.66 27.24 1000 30
High 5320 (22) 108.39 20.35 200 23 543.25 27.35 1000 30
Modulation: HT20
Fr(mﬂg‘fy Measured Power Limit E.LR.P. Limit
Channel
Power E.IR.P E.ILR.P
Setting mwW dBm mwW dBm mwW dBm (mW) (dBm)
Low 5260 (22) 112.2 20.50 200 23 562.3 27.5 1000 30
Mid 5300 (22) 107.15 20.30 200 23 537.03 27.30 1000 30
High 5320 (22) 108.14 20.34 200 23 542.00 27.34 1000 30
Modulation: NON HT40
Fr(mﬂg‘fy Measured Power Limit E.LR.P. Limit
Channel
Power E.IR.P E.ILR.P
Setting mwW dBm mwW dBm mwW dBm (mW) (dBm)
Low 5270 (23) 153.11 21.85 200 23 767.36 28.85 1000 30
High 5310 (23) 152.76 21.84 200 23 765.59 28.84 1000 30
Modulation: HT40
Fr(i/‘lﬁg;‘fy Measured Power Limit E.LR.P. Limit
Channel
Power E.IR.P E.ILR.P
Setting mwW dBm mwW dBm mwW dBm (MW) (dBm)
Low 5270 (24) 171.0 22.33 200 23 857.03 29.33 1000 30
High 5310 (24) 167.11 22.23 200 23 837.52 29.23 1000 30
Modulation: HT80
Fr(i/‘lﬁg;‘fy Measured Power Limit E.LRP. Limit
Channel
Power E.LR.P E.LR.P
Setting mwW dBm mwW dBm mwW dBm (MW) (dBm)
Mid 5290 (24) 177.01 22.48 200 23 887.15 29.48 1000 30
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2A, Port 1: OFDM, Low Channel (Non-Beamforming)

* RBW 1 MHz Marker 1 [T1
* VBW 3 MHz .30 d

Ref 30 dBm *Att 55 dB * SWT 70 ms 5.261538462 G

—10 ///Nv—W - a“\\ IE’

—0

Ngsay] —-10

—-30

—-40

—-50 PS

L _60 3DB
ac

Center 5.26 GHz 3 MHz/ Span 30 MHz

Tx Channel
Bandwidth 22 MHz Power 20.32 dBm

UNII 2A, Port 1: OFDM, Mid Channel (Non-Beamforming)

* RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 9.43 dBm

Ref 30 dBm Att 35 dB SWT 20 ms 5.302403846 GHz
—20
1
o — x ~ S
e -
RMIES \\\
VIEW [t ’/
:;iw \m
——40
——-50 PS
L _60 3DB
AC
Center 5.3 GHz 3 MHz/ Span 30 MHz
Tx Channel
Bandwidth 23 MH=z Power 20.24 dBm
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2A, Port 1: OFDM, High Channel (Non-Beamforming)

" RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 9.63 dBm
Ref 30 dBm Att 35 dB SWT 20 ms 5.322548077 GHz
20
1
L 10 v [ A

——40
—-50 PS
L 60 3DB
AC
Center 5.32 GHz 3 MHz/ Span 30 MHz
Tx Channel
Bandwidth 23 MHz Power 20.35 dBm
UNII 2A, Port 1: HT20, Low Channel (Non-Beamforming)
* RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 9.33 dBm
Ref 30 dBm * Att 55 dB * SWT 70 ms 5.258701923 GHz
—20
— e
=10 >
e
Lo / N,
T 7 N
Ngsayd m-10
e —
——30
——40
——50 PS
| 60 3DB
AC
Center 5.26 GHz 3 MHz/ Span 30 MHz

Tx Channel
Bandwidth 23 MHz Power 20.50 dBm
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Order Number: F2P19924D

Applicant: PCTEL, Inc

FCC ID: NYPRMWIFIAC2X2

UNII 2A, Port 1: HT20, Mid Channel (Non-Beamforming)

* RBW 1 MHz

Marker 1 [T1 ]

* VBW 3 MHz 9.25 dBm
Ref 30 dBm Att 35 dB SWT 20 ms 5.303798077 GHz
—20

1
10 x [ 2 |
Lo N
=30
——40
—-50 PS
L _60 3DB
AC

Center 5.3 GHz 3 MHz/ Span 30 MHz
Tx Channel
Bandwidth 24 MHz Power 20.30 dBm

UNII 2A, Port 1: HT20, High Channel (Non-beamforming)

* RBW 1 MHz

Marker 1 [T1 ]

* VBW 3 MHz 9.33 dBm
Ref 30 dBm Att 35 dB SWT 20 ms 5.323365385 GHz
—20
1
[, . x I— [ A |
i A N,
T / N
\gsayy [—-10 M ~
o M-
:;igﬂﬂwm$ ~“L\n»
=30
—-40
—-50 PS
L 60 3DB
AC
Center 5.32 GHz 3 MHz/ Span 30 MHz
Tx Channel
Bandwidth 23 MHz Power 20.34 dBm
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Order Number: F2P19924D

Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2A, Port 1: HT40, Low Channel (Non-Beamforming)

Ref 30 dBm Att

35 dB

* RBW 1 MHz
* VBW 3 MHz
SWT 20 ms

Marker 1 [T1 ]
8.32 dBm
5.277451923 GHz

—20

—10

\

—-30

—-40

——-50

——60

PS
3DB

AC

Center 5.27 GHz

Tx Channel
Bandwidth

5 MHz/

44 .5 MHz

Power

Span 50 MHz

22.33 dBm

UNII 2A, Port 1: HT40, High Channel (Non-beamforming)

* RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 8.32 dBm
Ref 30 dBm Att 35 dB SWT 20 ms 5.317451923 GHz
—20
—10 e e —— IEI
— P N—— [ ———
—0
BT 7 \
\gsadl [-10 4 ~_|
2 ot I
o
—-30
—-40
—-50 PS
L 50 3DB
AC
Center 5.31 GHz 5 MHz/ Span 50 MHz
Tx Channel
Bandwidth 44.5 MHz Power 22 .23 dBm
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2A, Port 1: non HT40, Low Channel (Non-Beamforming)

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 8.46
Ref 30 dBm Att 35 dB SWT 20 ms 5.273605

—20

S e e
1 rf8 / \ [/

Ngsay —-10 7
.—M—'V“—u._.—r‘"’
=-20

—-30

——40

—-50 PS

L _60 3DB
ac

Center 5.27 GHz 5 MHz/ Span 50 MHz

Tx Channel
Bandwidth 44 MHz Power 21.85 dBm

UNII 2A, Port 1: non HT40, High Channel (Non-beamforming)

* RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 8.46 dBm
Ref 30 dBm Att 35 dB SWT 20 ms 5.313605769 GHz

:zo T T TN /; TN =
T 7 \/ )\

Vgt —-10

—-30

——40

L 50 PS

L0 3DB
ac

Center 5.31 GHz 5 MHz/ Span 50 MHz

Tx Channel
Bandwidth 44 MHz Power 21.84 dBm
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2A, Port 1: HT80 (Non-beamforming)

RBW 1 MHz Marker 1 [T 1
VBW 3 MHz 5.80 dBm
Ref 30 dBm Att 35 dB SWT 20 ms 5.321410256 GHz
—20
10 1
L~~~ ] LA A
Lo [T RN _XA.-._A_..,\
1 R / \
Ngsay| 10
I N
——30
——40
——=50
——60
Center 5.29 GHz 10 MHz/ Span 100 MHz
Tx Channel
Bandwidth 90.5 MHz Power 22.48 dBm
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

RF OUTPUT POWER UNII 2A Port 2 (Non-Beamforming Mode)

Modulation: OFDM

Frequency

Measured Power Limit E.ILR.P. Limit
Channel (yHZ)/ EIRP | EIRP
ower 1R. 1R.
Setting mwW dBm mwW dBm mwW dBm (mW) (dBm)
Low 5260 (22) 109.9 20.41 200 23 550.80 27.41 1000 30
Mid 5300 (22) 116.95 20.68 200 23 586.14 27.68 1000 30
High 5320 (22) 114.29 20.58 200 23 572.79 27.58 1000 30
Modulation: HT20
Fr(mﬂg‘fy Measured Power Limit E.LR.P. Limit
Channel
Power E.IR.P E.ILR.P
Setting mwW dBm mwW dBm mwW dBm (mW) (dBm)
Low 5260 (22) 100.23 20.01 200 23 502.34 27.01 1000 30
Mid 5300 (22) 117.22 20.69 200 23 587.49 27.69 1000 30
High 5320 (22) 114.55 20.59 200 23 574.11 27.59 1000 30
Modulation: NON HT40
Fr(mﬂg‘fy Measured Power Limit E.LR.P. Limit
Channel
Power E.IR.P E.ILR.P
Setting mwW dBm mwW dBm mwW dBm (mW) (dBm)
Low 5270 (23) 160.32 22.05 200 23 803.52 29.05 1000 30
High 5310 (23) 167.88 22.25 200 23 841.39 29.25 1000 30
Modulation: HT40
Fr(i/‘lﬁg;‘fy Measured Power Limit E.LR.P. Limit
Channel
Power E.IR.P E.ILR.P
Setting mwW dBm mwW dBm mwW dBm (MW) (dBm)
Low 5270 (24) 159.59 22.03 200 23 799.83 29.03 1000 30
High 5310 (24) 184.08 22.65 200 23 922.57 29.65 1000 30
Modulation: HT80
Fr(i/‘lﬁg;‘fy Measured Power Limit EIRP. Limit
Channel
Power E.LR.P E.ILR.P
Setting mwW dBm mwW dBm mwW dBm (MW) (dBm)
Mid 5290 (24) 178.24 22.51 200 23 893.30 29.51 1000 30
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2A, Port 2: OFDM, Low Channel (Non-beamforming)

* RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 9.47 dBm

Ref 30 dBm * Att 55 dB * SWT 70 ms 5.262163462 GHz

20 -
¥ (2 |
L i N

Ngsay m-10 _,/ ~

——20

——30

——40

——50 PS

L %0 3DB
aAcC

Center 5.26 GHz 3 MHz/ Span 30 MHz

Tx Channel
Bandwidth 22 MHz Power 20.41 dBm

UNII 2A, Port 2: OFDM, Mid Channel (Non-beamforming)

*RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 9.85 dBm

Ref 30 dBm Att 35 dB SWT 20 ms 5.302644231 GHz

20

L i ~
VIEW :iz \\
M

F-30

r-40

=50 PS

L 60 3DB
AC

Center 5.3 GHz 3 MHz/ Span 30 MHz

Tx Channel
Bandwidth 24 MHz Power 20.68 dBm
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Order Number: F2P19924D

Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2A, Port 2: OFDM, High Channel (Non-beamforming)

RBW 1 MHz
VBW 3 MHz
Ref 30 dBm Att 35 dB SWT 20 ms

Marker 1 T1
9.64 dBm

5.322548077 GHz

—20

—10 //,n

— 0

\gsayl [-10 .w"'"/’

[—-30

—-40

—-50

—-60

Center 5.32 GHz 3 MHz/

Tx Channel
Bandwidth 22 MHz Power

Span 30 MHz

20.58 dBm

UNII 2A, Port 2: HT20, Low Channel (Non-Beamforming)

RBW 1 MHz
VBW 3 MHz

Ref 30 dBm Att 55 dB SWT 70 ms

Marker 1 [T1 ]
8.65 dBm

5.258846154 GHz

—20

—10 E——]

o J

AN

—-10
VIEW >4

—-20

-30

—-40

—-50

—-60

Center 5.26 GHz 3 MHz/

Tx Channel
Bandwidth 22 MHz Power
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Order Number: F2P19924D

Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2A, Port 2: HT20, Mid Channel (Non-Beamforming)

RBW 1 MHz
VBW 3 MHz

Marker 1 [T1 ]

9.51 dBm

Ref 30 dBm Att 35 dB SWT 20 ms 5.304759615 GHz
—20
~10 P —
[ / N
RM
Ngsay —-10
...r'/ \\\_
-30
—-40
—=50
—-60
Center 5.3 GHz 3 MHz/ Span 30 MHz
Tx Channel
Bandwidth 23 MHz Power 20.69 dBm

UNII 2A, Port 2: HT20, High Channel (Non-beamforming)

RBW 1 MHz Marker 1 [TI1
VBW 3 MHz 9.63 dBm
Ref 30 dBm Att 35 dB SWT 20 ms 5.318750000 GHz
—20
1
10 v
A
—0
T 7 N\
Ngsand —-10
JM”J/ \w\\
;;i&MMW ““&*~w
=30
—-40
—-50
—-60
Center 5.32 GHz 3 MHz/ Span 30 MHz
Tx Channel
Bandwidth 23 MHz Power 20.59 dBm
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2A, Port 2: HT40, Low Channel (Non-Beamforming)

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz /.82 dBm

Ref 30 dBm Att 55 dB SWT 70 ms 5.267435897 GHz

—20

I P N N

——30

——40

——50

——60

Center 5.27 GHz 5 MHz/ Span 50 MHz

Tx Channel
Bandwidth 44 .5 MHz Power 22.03 dBm

UNII 2A, Port 2: HT40, High Channel (Non-beamforming)

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 8.80 dBm
Ref 30 dBm Att 35 dB SWT 20 ms 5.321378205 GHz

20

I s —
N / \

[—-30

[—-40

—-50

—-60

Center 5.31 GHz 5 MHz/ Span 50 MHz

Tx Channel
Bandwidth 44 MHz Power 22 .65 dBm

20200522
Report Number: F2P19924D-01E Page 142 of 509 Issue Date: 2022-05-02



Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2A, Port 2: non HT40, Low Channel (Non-Beamforming)

*RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 8.60 dBm
Ref 30 dBm Att 35 dB SWT 20 ms 5.273766026 GHz

—20

. S TS [ T
T / N/ \
VIEW Bl g S

—-30

——40

—-50 PS

L _60 3DB
ac

Center 5.27 GHz 5 MHz/ Span 50 MHz

Tx Channel
Bandwidth 44 MHz Power 22.05 dBm

UNII 2A, Port 2: non HT40, High Channel (Non-beamforming)

* RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 8.88 dBm
Ref 30 dBm Att 35 dB SWT 20 ms 5.313766026 GHz

—20
1

- St T~/ Tt T~
I 7 \/ \
Ngsitl —-10 - ~_J

——30

——40

——50 PS

L 60 3DB
ac

Center 5.31 GHz 5 MHz/ Span 50 MHz

Tx Channel
Bandwidth 44 MHz Power 22.25 dBm
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2A, Port 2: HT80 (Non-beamforming)

* RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 5.44 dBm
Ref 30 dBm Att 35 dB SWT 20 ms 5.321410256 GHz
—20
1o : [ 2 |
il EP g Vel P P WY e N D iy
Ly ] | Jxmmm_\
EEY - / \
Vs ™-10
) — A
AU H“\-v-\,.
—-30
—=40
—=50 PS
L 60 3DB
AC
Center 5.29 GHz 10 MHz/ Span 100 MHz
Tx Channel
Bandwidth 90.5 MHz Power 22 .51 dBm
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Order Number: F2P19924D

Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

RF OUTPUT POWER UNII 2A Port 1 (Lower Power for Beamforming Mode)

Modulation: OFDM

Fr(mﬂg‘fy Measured Power Limit E.LR.P. Limit
Channel
Power E.IR.P E.ILR.P
Setting mwW dBm mwW dBm mwW dBm (mW) (dBm)
Low 5260 (16) 29.37 14.68 200 23 147.23 21.68 1000 30
Mid 5300 (16) 27.61 14.41 200 23 138.36 21.41 1000 30
High 5320 (16) 28.31 14.52 200 23 141.91 21.52 1000 30
Modulation: HT20
Fr(mﬂg‘fy Measured Power Limit E.LR.P. Limit
Channel
Power E.IR.P E.ILR.P
Setting mwW dBm mwW dBm mwW dBm (mW) (dBm)
Low 5260 (16) 30.27 14.81 200 23 151.70 21.81 1000 30
Mid 5300 (16) 27.48 14.39 200 23 137.72 21.39 1000 30
High 5320 (16) 29.65 14.72 200 23 148.59 21.72 1000 30
Modulation: NON HT40
Fr(mﬂg‘fy Measured Power Limit E.LR.P. Limit
Channel
Power E.IR.P E.ILR.P
Setting mwW dBm mwW dBm mwW dBm (mW) (dBm)
Low 5270 (17) 40.83 16.11 200 23 204.64 23.11 1000 30
High 5310 (16.5) 35.70 15.53 200 23 177.8 22.50 1000 30
Modulation: HT40
Fr(i/‘lﬁg;‘fy Measured Power Limit E.LR.P. Limit
Channel
Power E.IR.P E.ILR.P
Setting mwW dBm mwW dBm mwW dBm (MW) (dBm)
Low 5270 (17) 41.30 16.16 200 23 207.01 23.16 1000 30
High 5310 (16.5) 37.32 15.72 200 23 186.2 22.70 1000 30
Modulation: HT80
Fr(i/‘lﬁg;‘fy Measured Power Limit E.LRP. Limit
Channel
Power E.LR.P E.LR.P
Setting mwW dBm mwW dBm mwW dBm (MW) (dBm)
Mid 5290 (17) 39.17 15.93 200 23 195.0 22.90 1000 30
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2A, Port 1: OFDM, Low Channel (Beamforming)

* RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 3.82 dBm
Ref 30 dBm Att 35 dB SWT 20 ms 5.253605769 GHz
—20
L, } [ 2 |

2 o / N
/

—-20 P M

:ﬂ/

~—40

--50 PS
L 60 3DB
AC

Center 5.26 GHz 3 MHz/ Span 30 MHz

Tx Channel
Bandwidth 22 MHz Power 14.68 dBm

UNII 2A, Port 1: OFDM, Mid Channel (Beamforming)

* RBW 1 MHz Marker [T1 ]
* VBW 3 MHz 3.61 dBm

Ref 30 dBm Att 35 dB SWT 20 ms 5.302548077 GHz
—20
10 ; [ A |
—0 P e — e i B M
R - 7 N
Kesan] 10 / \\
—-20 \K\\
—-30 “’“/ M\\M
ifggﬂr
—-50 PS
50 3DB
AC
Center 5.3 GHz 3 MHz/ Span 30 MHz
Tx Channel
Bandwidth 24 MHz Power 14.41 dBm
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2A, Port 1: OFDM, High Channel (Beamforming)

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 3.68 dBm
Ref 30 dBm Att 35 dB SWT 20 ms 5.322788462 GHz
—20
10 T
J_'_,_,_\_,J_._“_,_._v_\_"_\‘_\\

T :flo 7 N
VIEW / \

——=20 r‘,l" ‘-\‘“a_

2]

40

—-50

——60

Center 5.32 GHz 3 MHz/ Span 30 MHz

Tx Channel
Bandwidth 22 MHz Power 14.52 dBm

UNII 2A, Port 1: HT20, Low Channel (Beamforming)

RBW 1 MHz Marker [T1 ]
VBW 3 MHz 3.67 dBm

Ref 30 dBm Att 35 dB SWT 20 ms 5.258488000 GHz

20

10 —+

I ] e it a=

L, o ~ i
et I~

Center 5.26 GHz 3 MHz/ Span 30 MHz

Tx Channel
Bandwidth 23 MHz Power 14.81 dBm
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2A, Port 1: HT20, Mid Channel (Beamforming)

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 3.42 dBm

Ref 30 dBm Att 35 dB SWT 20 ms 5.303846154 GHz

2 |

Center 5.3 GHz 3 MHz/ Span 30 MHz

Tx Channel
Bandwidth 24 MHz Power 14.39 dBm

UNII 2A, Port 1: HT20, High Channel (Beamforming)

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 3.62 dBm
Ref 30 dBm Att 35 dB SWT 20 ms 5.324567308 GHz

;;},Q/"M BN -
—=40
—=50
—-60
Center 5.32 GHz 3 MHz/ Span 30 MHz

Tx Channel
Bandwidth 23 MHz Power 14.72 dBm
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2A, Port 1: HT40, Low Channel (Beamforming)

RBW 1 MHz Marker 1 [T1
VBW 3 MHz 2.15 dBm

Ref 30 dBm Att 35 dB SWT 20 ms 5.273720000 GHz

—20

10

q

0 oA A NN~ W e~ P S S

VIEW gty
| N

——20 /Jﬂ \x\
>0 e

——40

——50

r—60

Center 5.27 GHz 5 MHz/ Span 50 MHz

Tx Channel
Bandwidth 44 .5 MHz Power 16.16 dBm

UNII 2A, Port 1: HT40, High Channel (Beamforming)

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 1.55 dBm

Ref 30 dBm Att 55 dB SWT 70 ms 5.307516026 GHz

20

10

-0 e

\gsxay ——10 /

r—20

39

r—40

r—50

r—60

Center 5.31 GHz 5 MHz/ Span 50 MHz

Tx Channel
Bandwidth 44 .5 MHz Power 15.72 dBm
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Order Number: F2P19924D Applicant: PCTEL, Inc
FCC ID: NYPRMWIFIAC2X2

UNII 2A, Port 1: non HT40, Low Channel (Beamforming)

RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 2.76 dBm

Ref 30 dBm Att 35 dB SWT 20 ms 5.274760000 GHz

=20

L10 : A
B - / NIV \
Vgsa] —-10 A

—-20 / \\

—-50 PS

—_60 3DB
AC

Center 5.27 GHz 5 MHz/ Span 50 MHz

Tx Channel
Bandwidth 44 MHz Power 16.11 dBm

UNII 2A, Port 1: non HT40, High Channel (Beamforming)

* RBW 1 MHz Marker 1 [T1 ]
* VBW 3 MHz 1.76 dBm

Ref 30 dBm *Att 55 dB * SWT 70 ms 5.315288462 GHz

--50 PS
L 60 3DB
AC

Center 5.31 GHz 5 MHz/ Span 50 MHz

Tx Channel
Bandwidth 44 MHz Power 15.53 dBm
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